The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



960-0229

12-86 (Spec B-E)
Replaces 10-81 (Spec B-D)
Printed in U.S.A.

AnndAhA

. s
O O
| '/ .
[-]
4 v
R}
- ———
-
=
x', N A\
» 1
4 i
\ v o \r L
\Y = Xt
! 17
= =
~
! ' e
: | ,
M 5
R
! o’ Py
A ]
. n ¢
l [ ’




Actuator, Governor §
Alternator 4

Ammeter - AC 851, 53, 55, 587
Ammeter - DC 47, 49

Bell, End 31, 33

Board, Cyle Cranker 49

Board, Engine Monitor 47
Board, Engine Monitor No.l 49
Board, Engine Monitor No.2 49
Board, Engine Shutdown 49
Board, Magnetic Sensor 47T
Board, Over Speed Sensor 47, 49
Board, Over Under Voltage 4T
Board, Relay Assembly 47
Board, Start Disconnect 47, 49
Board, Terminal 51, 53

Board, Time Delay 47, 49
Breaker, Circuit 63

Bus Bar Assembly 35, 37

Cable, Battery 9

Cap, Radiator 11, 13, 15

Chassis 29

Cleaner, Air 3

Contactor 19, 21

Control, Engine 4T, 49

Control, Generator 51, 53, 55, 57
Controller, Governor 9

Disk, Drive 31, 33

Elbow, Exhaust 9

Element, Cleaner, Air 3
Element, Fuel/Water Separater 24
Element, Lube 0il Filter 22

Fan, Cooling 11

Gauge, Pressure - Fuel 23
Gauge, Pressure - 0il 47, 49
Gauge, Temperature 47, 49
Generator 31, 33

Governor, Electric §

Guard, Belt 3, 11, 13

Guard, Fan 11, 13, 15

Harness, Engine 9
Heater, Control 45
Heater, Generator 44
Heater, Water 19, 21
Housing, Control 59

Indicator, Service, Air 3
Introduction 2

Index

Light, Indicator 47, 49, 51, 83,
Line, Fuel - Incoming 7
Line, Fuel - Return T

Meter, Frequency 51, 53, 55, 57
Meter, Time Totalizing 47, 49
Module, Indicator, Fault 47

Panel, Housing - Front 11

Parts, Replacement - Engine 2
Pick Up, Magnetic 4, 41

Point Assembly, Overspeed 33, 40

Radiator 11

Regulator, Alternator 4
Regulator, Voltage 61, 53, 55, 57
Rotor, Exciter 31, 33, 41

Rotor, Generator 31, 33

Sender, Pressure - 0il 7
Sender, Tach 7

Sender, Temperature T
Separator, Fuel/Water 24
Starter 9

Stator, Exciter 31, 33
Stator, Generator 37, 33
Suppressor, Voltage 42, 43
Switch, Level - Coolant 17
Switch, Over Speed 39
Switch, Pressure - 011 7
Switch, Selsctor 47, 49
Switch, Temperature 7

Table, Data - Electrical 2
Table, Data - Set 2
Tachometer 47T, 49

Tang, Drive - Tachometer 7
Tank, Expansion 13

Tank, Fuel - Day 25, 27
Transducer, Watt 61
Transformer, Current §8

Valve, Control - Temperature 13
Valve, Drain 7

Valve, Float 27

Valve, Globe 13

Valve, Solenoid 13

Voltmeter §1, 53, 85, 87

Wattmeter 61
Wheel, Sensor - Overspeed 40

5§,

57




Introduction

This Parts Manual applies to the Standard Sets Listed below. The illustrations are

arrange
Referen
in the

These t

d in groups of related items, and each part or assembly is identified by a
ce Number. A1l parts illustrated are typical, and unless otherwise mentioned
description column the parts are interchangeable between models.

ypical illustrations are subject to change and reflect only the latest replace~

ment parts arrangement. The Right and Left sides of the Set are determined by FACING

the FRO

NT of the Set {Engine End)

Set Data Table

A1l Engi
modified
urer's N
informat
Parts Di
for assi

MODEL IDENTIFICATION RATING RPM RATING BATTERY VOLTAGE
385.0 DFY - */ # @ 385,000 WATTS 1500 RPM 24 VDC
450.0 DFY - */ # @ 450,000 WATTS 1800 RPM 24 VDC
450.0 DFY - */ # @ 450,000 WATTS 1500 RPM 24 VDC
500.0 DFY - */ # @ 500,000 WATTS 1800 RPM 24 VDC
5§550.0 DFY - */ # @ 550,000 WATTS 1500 RPM 24 VDC
600.0 DFY - */ # @ 600,000 WATTS 1800 RPM 24 VDC
Electrical Data Table
*VOLTAGE CODE VOLTS HERTZ WIRE PHASE NOTES
4 120/208 60 4 3
4x 277/480 60 4 3
5D 120/240 60 4 3
6D 240/480 60 4 3
T 220/380 60 4 3
TX 240/416 60 4 3
8 127/220 60 4 3
9X 347/600 60 4 3
$ 139/240 60 4 3 $
31 + " 60 12 3 +
519 110/190, 50 4 3
115/200
521 120/208, 50 4 3
127/220
520 220/380, 50 4 3
230/400
5§22 240/416, 50 4 3
‘ 254/440
523 200/346 50 4 3
* Voltage Codes follow Model Letter designations.
# - Specification Number: Number 1 is Standard, all others indicate variations.
e Specification Letter: Letter advances ( A to B, B to C, etc) with
major manufacturing changes.
$§ - No Standard Voltage Code, number 99 is marked on the nameplate for

reference information.
The Stators are Reconnecible.

Engine Replacement Parts

ne replacement parts must be ordered from the Engine Manufacturer, except those
or added by Onan. When ordering engine parts, refer to the Engine Manufact-
ameplate and supply the Model, Specification, Serial Numbers and other available
jon. Refer to the Engine Manufacturer's Manuals for your nearest authorized
stributor; or contact the Onan Distributor from whom you purchased tis set,
stance in ordering the replacement parts.



REF
NO.

1

[- 2410 Y

Ty Ty

1
1

iy

Y
T

PART
NO.

503-0612
503-0900
503-0863

140-1898
503-0806

503-0784
503-0863
140-1897
140-1899

140-1397
140-1828
140-1816
140-1817
503-0748

QrY
USED

2
4
4

N

ENoNNN NN BB

Air Cleaner

PART
DESCRIPTION

*Clamp, Hose
550 kW Set Only
550 kW Set only
A1l other sets
*Hose
Reducer (550 kW Set only)
Straight (all other sets)
*Clamp, Hose
5§50 kW Set only
A1l other sets
*Tube (550 kW Set Only)

*Hose, Reducer (550 kW Set only)

*Tube, Air
13" Lg
18" Lg
20" Lg
22' Lg
Clamp, Hose (Thru 1981)

REF
NO.

8
9
10

11
12

13
14

15
16
17
is
19

PART
NO.

503-0641
800-0032
870-0257

140-1347
140-1346

140-1376
800-0071

850-0055
862-0004
140-1345
140-1527
140-1548

QTY
USED

N NN

XFS1369

PART
DESCRIPTION

Hose, Bulk - Order by Foot
(2 Feet Required) (Thru 1981)

Screw, Cap - Hex Head
(5/16-18 x 1-3/4")

Nut, Self-locking - Hex
(5/16-18)

Cap, Air Cleaner

Cleaner, Air (Includes
Element)

Element

Screw, Cap - Hex Head
(7/16-14 x 1")

Washer, Lock - Spring (7/16")

Nut, Hex (7/16-14)

Band, Mounting

Support, Air Cleaner

Indicator, Service

* - Used Begin 1982; may be used on sets built
prior to 1982 in lieu of items 7 and 8.




Alternator

REF

z
°

w0 [ K- ew N -

PART
NO.

191-1212
821-0010

130-1210
511-0037
800-0026

850-0045
526-0022
800-0048

850-0050

QTY
USED

[ N = 1 =

PART
DESCRIPTION

Guard, Belt

Screw, Self-locking - Hex
(1/4-20 x 1/2")

Bracket, Mounting

Belt, Drive

Screw, Cap - Hex Head
(5/16-18 x 3/4")

Washer, Lock - Spring (5/16")

Washer, Flat (5/16")

Screw, Cap - Hex Head
(3/8-16 x 3/4")

Washer, Lock - Spring (3/8")

REF
NO.

10
11
12
13

14
15
16
17
18
19
20

PART
NO.

862-0003
191-1217
191-1228
800-0095

526-0028
850-0060
862-0016
191-1120
191-0688
191-0733
191-0697

qQrY
USED

[ e

PART
DESCRIPTION

Nut, Hex (3/8-16)

Arm, Adjusting

Bracket, Mounting

Screw, Cap - Hex Head
(1/2-13 x 2-1/4")

Washer, Flat (1/2")

Washer, Lock - Spring (1/2')

Nut, Hex (1/2-13)

Pulley

Alternator (Includes Regulator)

Regulator, Voltage

Bracket, Mounting




REF
NO.

1

U W

PART
NO.

338-1777
338-1086
813-0103
870-0131
151-0637
151-0399
151-0443

QY
USED

e Y

Electric Governor

PART
DESCRIPTION

Harness, Wiring - Begin
Spec E

Harness, Wiring - Spec A
Thru D

Screw, Machine - Round Head
(#10-32 x 3/4")

Nut, Self-locking, Hex
(#10-32)

Controller, Governor -
Begin Spec E

Controller, Governor -

Spec A Thru D

Joint, Ball -~ Spec A Thru D

REF
NO.

8
9
10
11

12
13
14

15
16

PART
NO.

151-0441
151-0419
151-0411
800-0151

850-0079
370-4040
150-2007

332-1445
151-0402

QTY

USED

=

0w NN N

PART
DESCRIPTION

Lever - Spec A Thru D

Actuator - Spec A Thru D

Pickup, Magnetic

Screw, Cap - Hex Head
(3/4-10 x 1")

Washer, Lock - Spring (3/4")

Spacer, Sleeve

Bracket, Mounting -
Begin Spec E

Tie, Cable

Potentiometer - Speed
Control - Spec A Thru D
(Mounted in Set Control)




Miscellaneous Engine Parts
Right Side

M1295




REF  PART
NO. NO.

1 338-2068

323-1304
323-1200
323-1306
323-1200
338-1103
193-0247

abdh W N

505-0117

-1 O

148-0274
331-0151
331-0152
8 503-0183
9 503-0859
10 503-0197

QTY
USED

(Y- Y. YuN

RN W N

Miscellaneous Engine Parts

PART
DESCRIPTION

Harness, Wiring - Begin Spec E

Right Side

(Includes Connectors)

Housing, Connector - 6 Place

Contact, Pin

Housing, Connector - 8 Place

Contact, Pin

Harness, Wiring - Spec B Thru D
Sender, Temperature - Engine

Coolant (E2)

Bushing, Reducer - Flush

Clamp, Holddown
Loop., 1" ID

Half Loop, 3/4" ID

Half Loop, 1" ID
Clamp, Hose
Hose
Clamp, Hose

REF
NO.

11
12
13
14
15
16
17
18

19

PART
NO.

503-0789
505-0185
504-0011
505-0100
505-0022

302-0750

302-0753

501-0332
501-0285
501-0217

501-0219
501-0248
501-0216
501-0211
155-1393

QTY
USED

N et 0 e et s e s

PART
DESCRIPTION

Hose
Nipple, Pipe - Half
Valve, Shutoff
Nipple, Pipe
Bushing, Reducer - Hex
Sender - Tachometer
Tang, Drive ~ Tachometer
Line, Fuel - Incoming
30" Lg
36" Lg
52" Lg
Return
30" Lg
36" Lg
42" Lg
65" Lg
Elbow, Exhaust




Miscellaneous Engine Parts
Left Side




Miscellaneous Engihe Parts

Left Side
REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 800-0028 1 Screw, Cap — Hex Head 14 416-0446 1 Cable, Battery - Junpier
(5/16-18 x 1") 15 416-0444 1 Cable, Battery - Positive
2 850-0045 1 Washer, Lock - Spring (5/16") 16 191-1588 1 Starter
3 309-0269 1 Switch, Thermostatic - Low 17 309-0398 1 Sender, Temperature - 0il
Engine Temperature (S4) 18 505-0022 1 Bushing, Reducer — Hex
4 193-0244 1 Sender, Pressure - 0il (E1) 19 332-1383 - 1 Terminal Assembly (Includes
5 309-0272 1 Switch, Pressure - 0il - Parts Marked*)
Alarm (S5) 800-0130 1 Screw, Cap - Hex Head
6 309-0169 1 Switch, Pressure - 0i] - (5/16~18 x 1")
Shutdown (S1) 856-0016 1 Washer, Lock - EIT (5/16")
7T 309-0178 2 Switch, Thermostatic - Coolant 20 809-0035 1 *Screw, Tapping - Round Head
Temperature — Alarm (S2) : (#8 x 3/4")
8 505-0117 2 Bushing, Reducer - Flush 21 508-0015 1 *Washer, Insulating
9 309-0179 1 Switch, Thermostatic - Coolant 22 870-0196 1 *Nut, Insulated
Temperature — Shutdown (S6) 23 800-0005 1  *Screw, Cap - Hex Head
10 505-0117 1 Bushing, Reducer - Flush (1/4-20 x 3/4")
11 505-0021 1 Bushing, Reducer - Hex 24 862-0001 2  *Nut, Hex (1/4-20)
12 416-0632 1 Cable, Ground 25 856-0006 1  *Washer, Lock - EIT (1/4")
800-0093 1 Screw, Cap - Hex Head 26 B850-0040 1 *Washer, Lock - Spring (1/4")
(1/2-3 x 1-3/4") 27 813-0103 2 *Screw, Machine - Round Head
856-0013 1 Washer, Lock - EIT (1/2") (#10-32 x 3/4")
850-0050 1 Washer, Lock - Spring (1/2") 28 850-0030 2  *Washer, Lock - Spring (#10)
862-0016 1 . Nut, Hex (1/2-13) 29 320-0240 1  “*Breaker, Circuit
13 416-0444 1 Cable, Battery - Negative 30 332-1382 'l *Board, Terminal

Parts included in Circuit Breaker Assembly.




7 Cooling Systenm

- Radijator

S -

___,,__,27,28,33,35

,s// //////%

/ CNCNENT

aaaaaaa
*

\\\\\\
000000

00000

36

10




REF
NO.

ODJO T WN =

PART
NO.

505-0185
504-0011
505-0100
503-0547
503-0803
503-0398
503-0860
505-0759
505-0041
505-0004
505-0023
501-0247
502-0041

503-0612
503-0788
503-0856
130-1206
130-1202
130-1197

130-2981
800-0032

526-0115
850-0045
862-0015
402-0017
800-0050

850-0050
130-1222
130-1229
130-1193
130-1223
130-1203
130-1227
800-0091

850-0060
862-0005
130-1045
800-0091

526-0028
850-0060
862-0005
130-0944
800-0028

850-0045
862-0015

QTY
USED

[y
S N ) = = Y Ty U W GNP

NN

NN PR PDRNEE BANNRRHEE BROGEOO OKH HEHENDRS

Cooling System - Radiator

PART
DESCRIPTION

Nipple, Pipe ~ Half

Valve, Shutoff

Nipple, Pipe - Close

Clamp, Hose

Hose

Clamp, Hose

Hose

Adapter, Hose

Elbow, Pipe - 90 Degree

Nipple, Pipe - Close

Bushing, Reducer - Hex

Line, Fuel

Elbow, Pipe - Inverted Male,
90 Degree

Clamp, Hose

Hose

Hose

Tube - Upper

Tube - Lower

Radiator (Includes Cap and
Front Guard)

Cap, Radiator

Screw, Cap - Hex Head
(5/16-18 x 1-3/4")

Washer, Flat (5/16")

Washer, Lock - Spring (5/16")

Nut, Hex (5/16-18)

Spacer, Sleeve

Screw,Cap - Hex Head
(3/8-16 x 1")

Washer, Lock - Spring (3/8")

Adapter, Tube - Outlet

Gasket

Gasket

Cover — Inlet

Adapter, Tube - Inlet

Gasket

Screw, Cap - Hex Head
(1/2-13 x 1-1/4")

Washer, Lock ~ Spring (1/2")

Nut, Hex (1/2-13)

Brace, Radiator

Screw, Cap - Hex Head
(1/2-13 x 1-1/4")

Washer, Flat (1/2")

Washer, Lock - Spring (1/2")

Nut, Hex (1/2-13)

Bracket, Angle

Screw, Cap - Hex Head
(5/16-18 x 1")

Washer, Lock - Spring (5/16")

Nut, Hex (5/16-18)

1

REF
NO.

48
49
50

51

52
53

54

55

56

57
58

59

60
61

62
63

64
65

66
67
68
69
70

71

72
73
74
15
76
17

78
79

PART
NO.

821-0016
870-0257

130-1218
130-1331
821-0018

526-0018
870-0212

130-1205
130-1333

130-1226
130-1332
821-0018

526-0018

130-1213
130-1328
821-0018

130-1225
821-0018

526-0018
821-0016

526-0155
870-0257

130-1214
130-1215
148-0274
130-1228
800-0159

800-0156

850-0079
862-0020
403-1141
130-1199
130-1198

800-0024
800-0108
850-0060
526-0278

QTY
USED

N BN n N @ XLNN

@ adNN

[y
N

-
NN

HNNDOOO N NN

$ @™

PART
DESCRIPTION

Screw, Self-locking - Hex
(5/16-18 x 3/4")

Nut, Self-locking - Hex
(5/16-18)

Brace
Spec B Only
Begin Spec C

Screw, Self-locking — Hex
(1/4-20 x 5/8")

Washer, Flat (1/4")

Nut, Self-locking - Hex
(1/4~20)

Brace
Spec B Only
Begin Spec C

Brace
Spec B Only
Begin Spec C ‘

Screw, Self-locking - Hex
(1/4-20 x 5/8")

Washer, Flat (1/4")

Guard, Fan
Spec B Only
Begin Spec C

Screw, Self-locking - Hex
(1/4-20 x 5/8")

Bracket

Screw, Self-locking - Hex
(1/4-20 x 5/8")

Washer, Flat (1/4")

Screw, Self-locking - Hex
(5/16-18 x 3/4")

Washer, Flat (5/16")

Nut, Selif-locking - Hex
(5/16~-18)

Shroud, Fan

Shroud, Fan

Clamp, Loop

Bracket

Screw, Cap - Hex Head
(3/4-10 x 3")

Screw, Cap - Hex Head
(3/4-10 x 2-1/4")

Washer, Lock - Spring (3/4")

Nut, Hex (3/4-10)

Washer, Bevel

Support, Radiator

Plate, Support - Radiator

Screw, Cap - Hex Head
1/2-13 x 2 (Used Thru 1985)
1/2-13 x 6-1/2" (Begin 1986

Washer, Lock - Spring (1/2")

Washer, Bevel (Spec B Only)




Cooling System ;— Heat _Exéhanger




REF
NO.

36
37

PART
NO.

815-0351
130-1507

130-1506
130-1508
503-0685
501-0220
502-0313
505-0151
505-0022
130-0449
501-0089
502-0041
503-0398
503-0860
505-0759
800-0051

526-0013
850-0050
862-0003
130-1515
130-1373
503-0612
503-0788
503-0856
130-1908
130-1441
505-0448
505-0164
505-0171
505-0962
505-0957
505-0605
505-0958
505-0660
505-0483

800-0028

850-0045
862-1015
505-0603
331-0198
800-0043

850-0045
862-1015

QTY
USED

54

Lol el o Nl Ll PR RRPRPRERERDHRNNOOR RO D DN ERERON S S AP —

-

Cooling System

PART
DESCRIPTION

Screw, Tapping - Hex Head
(1/4-20 x 3/8")
Panel, Front
Panel, Side
Left Side
Right Side
Clamp, Hose
Line, Fuel
Elbow, Pipe to Hose
Busing, Reducer - Hex
Bushing, Reducer - Hex
Cap, Radiator
Line, Fuel
Elbow, Pipe — 90 Degree
Clamp, Hose
Hose
Adapter, Hose
Screw, Cap - Hex Head
(3/8-16 x 1-1/4")
Washer, Flat (3/8")
Washer, Lock ~ Spring (3/8")
Nut, Hex (3/8-16)
Tank, Expansion
Guard, Belt
Clamp, Hose
Hose
Hose
Housing, Qutlet
Manifold, Coolant
Coupling, Reducer
Nipple, Pipe
Elbow, Pipe - 90 Degree
Nipple, Pipe
Nipple, Pipe - Half
Elbow, Pipe - 45 Degree
Nipple, Pipe
Nipple, Pipe
Elbow, Pipe — 90 Degree
Hardware
Screw, Cap - Hex Head
(5/16-18 x 1")
Washer, Lock - Spring
Nut, Hex (5/16-18)
Nipple, Pipe
Hanger, Pipe
Screw, Cap - Hex Head
{5/16-18 x 5")
Washer, Lock - Spring (5/16")
Nut, Hex (5/16-18)

(5/16")

REF
NO.

38

49
50
51
52
53
54
55
56
57

58
59

61

62

63

64

PART
NO.

526-0030
232-2693
505-0955
505-0956
505-0328
504-0080
5056-0131
505-0812
505-0669
505-0382
505-0412

800-0028

850-0045
862-1015
505-0403
505-0379
307-0844
505-0173
505-0175
505-0432
505-0172
505-0738
800-0092

850-0060
862~0005
130-1432
331-0197
800-0009

850-0040
862-0001
130-1692
800-0028

850-0045
862-1015
130-1509
800-0094

850-0060
526-0278
862-0005
130-1212

- Heat Exchanger

QTY
USED

N PR RPRREEREe eSS

NRONRARE BNRPBNRREPRNON

N =N

oo AP N

PART
DESCRIPTION

Spacer
1/8" Thk
1/2" Thk
Bushing, Reducer
Wye, Pipe
Nipple, Pipe
Cock, Drain
Bushing, Reducer
Bushing, Reducer
Tee, Pipe
Nipple, Pipe
Bushing, Reducer -
Hardware
Screw, Cap -~ Hex
(5/16-18 x 1")
Washer, Lock - Spring (5/16")
Nut, Hex (5/16-18)
Nipple, Pipe
Nipple, Pipe
Valve, Solenoid
Nipple, Pipe
Elbow, Pipe - 90 Degree
Nipple, Pipe
Nipple, Pipe
Bushing, Reducer - Hex
Screw, Cap - Hex Head
(1/2-13 x 1-1/2")
Washer, Lock - Spring (1/2")
Nut, Hex (1/2-13)
Exchanger, heat
Hanger, Pipe
Screw, Cap - Hex Head
(1/4-20 x 1-1/2")
Washer, Lock - Spring (1/4")
Nut, Hex (1/4-20)
Bracket, Support
Screw, Cap - Hex Head
(5/16-18 x 1")
Washer, Lock - Spring (5/16")
Nut, Hex (5/16-18)
Frame, Mounting - Heat Exchanger
Screw, Cap - Hex Head
(1/2-13 x 2"}
Washer, Lock - Spring (1/2")
Washer, Bevel
Nut, Hex (1/2-13)
Guard, Belt

~ Hex

- Hex
- Hex

Hex

Head



Cooling System - Standpipe

VAN

D <t O
DM ™M




F

=z
°

DB W=

10
11
12
13
14
15
16

17

PART
NO

503-0648
503-0788
130-1687
505-1046
505-0178

130-1688
130-1689
800-0028

850-0045
862-1015
504-0062
505-0334
503-0612
503-1114
505-1047
505-0453
505-1045
503-0365

503-1018
503-0359

505-0437
505~0393
505-0042
505-0258
505-0270

QTY
USED

i NN N N D

=N

Cooling System - Standpipe

PART
DESCRIPTION
Clamp, Hose
Hose
Tube, Preformed

Nipple, Pipe — Half
Nipple, Pipe - Half
Brace
Right Side
Left Side
Screw, Cap - Hex Head
(5/16-18 x 1")
Washer, Lock - Spring (5/16")
Nut, Hex (5/16-18)
Valve, Vacuum Relief
Plug, Pipe - Square Head
Clamp, Hose
Hose
Nipple, Pipe - Half
Elbow, Pipe — 90 Degree
Nipple, Pipe
Clamp, Hose
Hose
Non-Regulated System
Regulated System
Nipple, Pipe - Half
Non-Regulated System
Regulated System
Elbow, Pipe
Nippie Pipe
Bushing, Reducer - Hex

15

REF
NO.

21

22
23

24
25
26
27

28
29
30
31
32

33
34
35
36
37

38
39
40
41

PART
NO.

504-0051
309-0243
307-0839
800-0006

850-0040
862-0001
110-1168

505-0949
505-0297

130-1690
505-0679
505-0669
504-0006
800-0156

403-1141
850-0079
862-0008
130-1640
800-0016

850-0051
862-1003
130-1182
130-1373

QTY
USED

(SRS WY

[ S = S XYY

= NN N P S R

PART
DESCRIPTION

Valve
Globe (Non-Regulated System)
Control (Regulated System)

Valve, Solenoid

Screw, Cap - Hex Head
(1/4-20 x 1/8")

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Bracket and Nipple Assembly

Bushing - Plug
Plug, Pipe - Socket Head

(Non- Regulated System)
Bushing, Reducer - Hex
(Regulated System)

Tank, Standpipe

Nipple, Pipe

Tee, Pipe

Cock, Drain - Long Stem

Screw, Cap - Hex Head
(3/4-10 x 2-1/2")

Washer, Bevel

Washer, Lock - Spring (3/4")

Nut, Hex (3/4-10)

Support, Standpipe

Screw, Cap - Hex Head
(3/8-16 x 1-1/4")

Washer, Lock - Spring (3/8")

Nut, Hex (3/8-16)

Guard, Belt

Guard, Belt




REF

PART

NO. NO.

o

HOoOWOWO-IOU & W N

821-0010

862-0001
800-0032

526-0115
862-0015
850-0045
402-0017
370-1025
130-1114
130-1115

Air Duct Flanges

3
6 [,
1 P,
= :Ih. _______ r:'."‘::_.‘\.
2 B
I S
n ~
=. I/: K:"\
)/%j"‘ ...... ..,
24 o
>
Y 14 .
v 17 B
18\ sl T
9 19 | .’{ el
\ ] [
T
X L
'\;'\T\ . | \-J{"; ....... - ~
et :\Q\ '..?',‘7: ..........
: \i\h o ]3 l: ! ........
' ; .
Yo .
i §
L i QL<~ P
: 18 || R /]
< "
" 15 3 o
¢ o
Ve
STYLE 1 i
:q 5
STYLE 11 R
QTY PART REF  PART QTY PART
USED DESCRIPTION NO. NO. USED DESCRIPTION
*Style “I* Radiator Guard *Style "I1I" Radiator Guard
28 Screw, Self-locking - Hex 13 821-0010 8 Screw, Self-locking - Hex
(1/4-20 x 1/2") (1/4-20 x 1/2")
10 Nut, Hex (1/4-20) 14 870-0212 8 Nut, Self-locking - Hex (1/4-20)
10 Screw, Cap - Hex Head 15 800-0026 10 Screw, Cap — Hex Head
(5/16-18 x 1-3/4") (5/16~18 x 3/4")
10 Washer, Flat (5/16") 16 526-0115 10 Washer, Flat (5/16")
10 Nut, Hex (5/16-18) 17 862-0015 10 Nut, Hex (5/16-18)
10 Washer, Lock - Spring (5/16") 18 850-0045 10.  Washer, Lock - Spring (5/16")
10 Spacer, Sleeve 19 130-1419 2 Flange, Top/Bottom - Air Duct
12 Angle, Mounting 20 130-1420 2 Flange, Side - Air Duct
2 Flange, Side - Air Duct
2 Flange, Top/Bottom — Air Duct

* - Radiator Guard Supplied as Part of The
Radiator by its Manufacturer.

16




REF
NO.

A=W

Coolant Level Switch

PART
NO.

503-0685
503-1199
503-1119
130-2053
502-0801
502-0802

QTY
USED

[ A

PART
DESCRIPTION
Clamp, Hose
Hose
Hose
Tube

Connector, Tube, Brass
Bushing, Reducer —~ Hex

17

REF
NO.

10
11

PART
NO.

821-0011
870-0212

©193-0329

301-93173
357-0030

USED

PP S

N -

PART
DESCRIPTION

Screw, Self-locking - Hex 3
(1/4-20 x 1/8") ;
Nut, Self-locking - Hex
(1/4-20)
Switch, Level - Coolant
Bracket, Mounting
Diode, Rectifier

]



Heater
Horizontal Tank

(]

XCs1153

18




¥
S

-3, O W N =

10
11
12
13
14
15

16

17
18

PART
NO.

501-0188
502-0287

502-0193
502-0193
505-0007

503-0429
505-0324

503-0798
503-0847
505-0759
505-0041
505-0102
505-0132
505-0004
331-0027

323-0957
332-0149

309-0304
309-0490
309-0253
309-0307

307-1460
307-1164

QTY
USED

HEHERE @O O HEBENERERE R e

=

PART
DESCRIPTION

Line, Fuel

Heater
Horizontal Tank

Elbow - 90 Degree (1977 Thru

1980)
Adapter
Adapter (Begin 1981)

Bushing, Reducer - Hex (Begin

1980)
Clamp, Hose
Nipple, Pipe - Half
Hose

45 1

30 n
Adapter, Hose to pipe
Elbow, Pipe - 90 Degree
Nipple, Pipe - Close
Elbow, Pipe - 90 Degree
Nipple, Pipe — Close
Clamp, Cable
Terminals

Nut, Wire

Lug, Terminal
Switch, Thermostatic

80° - 100° Fahrenheit

100° - 120° Fahrenheit

120* - 140° Fehrenheit
Switch, Pressure - 0il
Contactor
230 VAC, 3 Pole
460 VAC, 3 Pole

REF
NO.

19
20
21
22
23

24
25

26
27
28
29
30
31

32

PART
NO.

505-0099
800-0008

850~0040
862-0001
333-0142

504-0003

333-0143
333-0164
333-0138
333-0190
333-0150
333-0183
333-0174
333-0161
333-0144
821-0016

870-0257
130-1191
502-0054
812-0079
854-0007

333-0224

QTY
USED

P Y T N Y Y o o N e e e N Sl - Y

PART
DESCRIPTION

Nipple, Pipe — Close (1977 Thru
1982)
Screw, Cap — Hex Head
(1/4-20 x 1-1/4")
Washer, Lock - Spring (1/4")
Nut, Hex (1/4-20)
Support with Tee (1970 Thru

1982)

Cock, Drain

Heater, Electrical
4000 Watt, 208 VAC - 1 Phase
4000 Watt, 208 VAC - 3 Phase
4000 Watt, 240 VAC - 1 Phase
4000 Watt, 240 VAC - 3 Phase
4000 Watt, 277 VAC - 1 Phase
4000 Watt, 380 VAC - 1 Phase
4000 Watt, 380 VAC - 3 Phase
4000 Watt, 480 VAC - 1 Phase
4000 Watt, 480 VAC - 3 Phase

Screw, Self-locking - Hex Head

{5/16-18 x 3/4")

Nut, Seif-locking, Hex (5/16-18)

Bracket, Mounting

Elbow, Pipe - Street, 90 Degree
(Begin 1983)

Screw, Machine - Round Head
(#8-32 x 1/2") (Begin 1983)

Washer, Lock - ET (#8) (Begin
1983)

Bracket, Support (Begin 1983)



Dual Heater
Horizontal Tank

20




REF
NO.

e WwN

10
11
12
13
14
15

16

17
18

19

PART
NO.

501-0188
502-0193
505-0007
503-0398

5030796
503-0847
503-0964
505-0324
505-0759
505-0102
505-0004
505-0132
505-0041
505-0166
331-0027

323-0957
332-0149

309-0304
3090490
309-0253
309-0307

307-1460
307-1164
505-0099

QTY
USED

R WHOWOMWMND P QM N

[e N )

PN NON

NN

Dual Heater
Horizontal Tank

PART
DESCRIPTION

Line, Fuel
Adapter
Bushing, Reducer — Hex
Clamp, Hose
Hose

40 n

30"

52"
Nipple, Pipe - Half
Adapter, Hose to pipe
Nipple, Pipe - Close
Nipple, Pipe - Close
Elbow, Pipe — 90 Degree
Elbow, Pipe - 90 Degree
Tee, Pipe
Clamp, Cable
Terminals

Nut, Wire

Lug, Terminal
Switch, Thermostatic

80" - 100" Fahrenheit

100° - 120° Fahrenheit

120° - 140° Fahrenheit
Switch, Pressure - 0il
Contactor
230 VAC, 3 Pole
460 VAC, 3 Pole
Nipple, Pipe - Close (1977 Thru

1982)

21

REF
NO.

20
21
22
23

24
25

26
27
28
29
30
31

32

PART
NO.

800-0008

850-0040
862-0001
333-0142

504-0003

333-0143
333-0164
333-0138
333-0190
333-0150
333-0183
333-0174
333-0161
333-0144
821-00186

870-0257
130-1191
502-0054
812-0079
854-0007

333-0224

Q1Y
USED

NN MON V] N

[+ ] N & @

[+ ]

PART
DESCRIPTION

Screw, Cap - Hex Head
(1/4-20 x 1~-1/4")

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Support with Tee (1970 Thru
1982)

Cock, Drain

Heater, Electrical

4000 Watt, 208 VAC - 1 Phase
4000 Watt, 208 VAC - 3 Phase
4000 Watt, 240 VAC - 1 Phase
4000 Watt, 240 VAC - 3 Phase
4000 Watt, 277 VAC - 1 Phase
4000 Watt, 380 VAC - 1 Phase
4000 Watt, 380 VAC - 3 Phase
4000 Watt, 480 VAC - 1 Phase
4000 Watt, 480 VAC - 3 Phase
Screw, Self-locking - Hex Head

(5/16-18 x 3/4")

Nut, Self-locking., Hex (5/16-18)

Bracket, Mounting

Elbow, Pipe - Street, 90 Degree
{Begin 1983)

Screw, Machine - Round Head
(#8-32 x 1/2") (Begin 1983)

Washer, Lock - ET (#8) (Begin
1983)

Bracket, Support (Begin 1983)




REF
NO.

OO WN-

PART
NO.

501-0380
501-0382
502-0682
505-0021
502-0599
505-0056
502-0701
122-0526
800-0075

QryY
USED

N ENWN

Lube 0i1 Filter

. 5‘

QU

/7

(1

13—

q(

14

B

=t

XLS1074

1
-]
PART REF  PART QTY PART

DESCRIPTION NO. NO. USED DESCRIPTION
Line, Fuel 10 850-0055 2 Washer, Lock - Spring (7/16")
Line, Fuel 11 862~-0004 2 Nut, Hex {7/16-14)
Adapter, Line to Pipe 12 122-0525 1 Head, Filter
Bushing, Reducer - Hex 13 800-0132 2 Screw, Cap - Hex Head
Elbow, Pipe - Street, 90 Degree (5/8-11 x 1-3/2")
Plug, Pipe - Square Head .14 526-0004 2 Washer, Flat (5/8")
Bushing, Reducer - Hex 15 850-0070 2 Washer, Lock - Spring (5/8")
Element, Filter 16 862-0007 2 Nut, Hex (5/8-11)
Screw, Cap - Hex Head 17 122-0545 1 Bracket, Mounting

(7/16-14 x 2")

22




REF
NO.

PART

NO.

1 502-0034

2 370-4003
3 504-0064

QTY
USED

2

1
1

Fuel Pressure Gauge

PART
DESCRIPTION

Elbow, Tube - 90 Degree
(Includes Nut and Ring)

Tube, Copper

Valve, Gate

REF
NO.

4
5

6
7

PART
NO.

193-0128
800-0130

850-0070
193-0029

QTY
USED

[

FS1172

PART
DESCRIPTION

Gauge, Pressure (Includes
Bracket and Hardware)

Screw, Cap - Hex Head
(5/8-11 x 1")

Washer, Lock - Spring (5/8")

Bracket, Mounting




REF
NO.

@200 o

PART
NO.

501-0292
501-0291
502-0644

800-0028

850-0045
526-0022
149-1625
149-1689

QTY
USED

[l Sl Y L=

Fuel/Water Separator

PART
DESCRIPTION

Line, Fuel
Line, Fuel
Elbow, Pipe - Swivel,
90 Degree
Screw, Cap - Hex Head
(5/16-18 x 1")
Washer, Lock - Spring (5/16")
Washer, Flat (5/16")
Separator (Includes Element)
Element

24

REF
NO.

9
10

11
12
13
14
15

PART
NO.

800-0053
800-0051

526-0026
850-0050
526-0280
862-0003
149-1683

XFS1355

QTY
USED

3

HWHWRE =

PART
DESCRIPTION

Screw, Cap - Hex Head
(3/8-16 x 1-3/4")

Screw, Cap - Hex Head
(3/8-16 x 1-1/4")

Washer, Flat (3/8")

Washer, Lock Spring (3/8")

Washer, Bevel

Nut, Hex (3/8-16)
Bracket, Mounting



REF  PART

NO.
1

O

NO.

501-0248
501-0216
501-0211

501-0332
501-0285
501-0217
505-0056
505-0110
415-0170
159-0020
821-0023

QrY
USED

-

B b b s e

Fuel Tank

PART REF
DESCRIPTION NO.
Line, Fuel - Return 8
36" Lg
42" Lg 9
65" Lg 10
Line, Fuel - Incoming 11
30" Lg
36" Lg 12
52" Lg
Plug, Pipe - Square Head 13
Plug, Pipe - Square Head 14
Switch, Level 15
Cap, Tank
Screw, Self-locking - Hex 16
(5/16-18 x 1-1/2"})
17

25

PART
NO.

870-0048
415-0110
415-0172
821-0013
870-0065
159-1067
159-1057
800-0051
870-0138

159-1058

FS1195-1

PART
DESCRIPTION

Nut, Self-locking - Hex
(5/16-18)

Strap, Hold Down

Tank, Fuel - 25 Gallon

Screw, Self-locking - Hex
(1/4-20 x 1)

Nut, Self-locking - Hex
(1/4-20)

Brace

Support Channel

Screw, Cap - Hex Head
(3/8-16 x 1-1/4")

Nut, Self-locking - Hex
(3/8-16)

Plate, Mounting



Fuel Tank
Overhead/Underground Supply

XFS1354

26




REF
NO.

1

OCOM~ITN W

10
12
13
14
15
16

17

PART
NO.

501-0248
501-0216
501-0211

501-0332
501-0285
501-0217
502-0133
505-0130
505-0110
505-0056
415-0485
159-0020
505-0056
307-1861
505-0100
800-0002

526-0063
415-0486
309-0407
821-0023

870-0048

QTY
USED

(AT

O e s T - S S S SN N TN

Fuel Tank

overhead/uUnderground Supply

PART
DESCRIPTION

Line, Fuel — Return
36" Lg
42" g
65" Lg

Line, Fuel - Incoming
30" Lg
36" Lg
52" Lg

Elbow, Pipe - Street, 90 Degree

Plug, Pipe - Square Head
Plug, Pipe - Square Head
Plug, Pipe - Square Head
Switch, Float

Cap, Tank

Plug, Pipe (Underground Supply)
valve, Solenoid (Overhead Supply)29

Nipple, Pipe ~ Close
Screw, Cap — Hex Head

(1/4-20 x 3/8")
Washer, Flat (1/4")
Gasket

Valve, Float (Overhead Supply)

Screw, Self-locking - Hex

(5/16-18 x 1-1/2")
Nut,Self-locking - Hex
(5/16-18)

21

REF
NO.

18
19
20
21

22
23
24

25
26

27
28

30
31

32
33
34
35

36

PART
NO.

415-0110
415-0482
415-0513
821-0004

415-0464
307-1056
812-0079

323-0804
821-0008

415-0463
821-0013

870-0065

159-1059
870-0048

402-0485
415-0483
800-0051
870-0138

159-1057

QTY
USED

DN B O N NRHE NP RN

P b

PART
DESCRIPTION

Strap

Tank, Fuel - 25 Gallon

Plate, Access

Screw, Self-locking - Hex
(#10-32 x 5/16")

Cover, Access

Relay

Screw, Machine - Round Head
(#8-32 x 1/2")

Socket, Relay

Screw, Self-locking ~ Hex
(1/4-20 x 5/18")

Box

Screw, Self-locking - Hex
(1/4-20 x 1")

Nut, Self-locking - Hex
(1/4-20

Brace, Support - Tank

Nut, Self-locking - Hex
(5/16-~18)

Mount, Vibration

Plate, Mounting

Screw, Cap - Hex Head
(3/8-16 x 1-1/4")

Nut, Self-locking - Hex
(3/8-16)

Frame, Support - Tank




Chassis

- 28




Chassis

REF PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 800-0132 4 Screw, Cap - Hex Head 8 800-0157 2 Screw, Cap - Hex Head
(5/8-11 x 1-1/2") (3/4-10 x 2-1/2")
2 850-0070 4 Washer, Lock - Spring (5/8") 9 850-0079 14 Washer, Lock - Spring (3/4")
3 800-0051 1 Screw, Cap - Hex Head 10 862-0020 14 Nut, Hex (3/4-10)
(3/8-16 x 1-1/4"}) 11 403-1360 2 Brace, Support
4 850-0050 1 Washer, Lock - Spring (3/8") 12 232-1489 6 Shim
5 862-0003 1 Nut, Hex {3/8-16) 13 232-1490 6 Shim
6 332-2001 1 Lug, Terminal - Solderless 14 403-1363 1 Base, Skid
T 800-0156 12 Screw, Cap - Hex Head

(3/4-10 x 2-1/2")

29



Generator
Begin Spec E

2322 21 20 ]9

G1117

30



REF
NO.

1

Owm

11
12
13

14
18

PART
NO.

232-1973
520-0692
800-0009

800-0013
850-0040
850-0070

862-0007
234-0272
800-0003

850-0040

234-0289
234-0290
234-0291
800-0026

850-0045

234-0279
234-0280
234-0281
800-0026

850-0045

232-1957
805-0035

232-1923
232-1924
211-0170

221-0153
800-0031

222-1693
800-0092

850-0060

220-2779
220-27178
220-21781
220-2780

220-27170
220-2771
220-2774
220-27175

QTY
USED

N = 3 2] N N0

N

N O NRRRA

N

NGO e

[y
o =

16

=

P b s

Generator
Begin Spec E

PART
DESCRIPTION

Grille
Stud (5/16-18)
Screw, Cap - Hex Head
(1/4-20 x 1-1/2")
Screw, Cap — Hex Head
(1/4-20 x 2-1/2")
Washer, Lock - Spring

(1/4“)
Washer, Lock - Spring
(6/16")
Nut, Hex (5/16-18)
Screen

Screw, Cap — Hex Head
(1/4-20 x 1/2%)
Washer, Lock - Spring
(1/4")
Band, Top
385kW S0Hz, 450kW 60Hz
450kW 50Hz, 500kW 60Hz
550kW 50Hz, 600kW 60Hz
Screw, Cap - Hex Head
(5/16-18 x 3/4")
Washer, Lock - Spring
(5/16")
Band, Bottom
385kW 50Hz, 450kW 60Hz
450kW 50Hz, 500kW 60Hz
550kW 50Hz, 600kW 60Hz
Screw, Cap - Hex Head
(5/16-18 x 3/4")
Washer, Lock - Spring
(5/16")
Support
Bolt, Cap - Hex Head
(5/8-11 x 1-1/2")
Switch, Over Speed (See
Separate Page for
Components)
Holder, Bearing
Spring, Holder
Bell, End (Includes Coil
and Pole Shoes)
Shoe, Pole
Screw, Cap — Hex Head
(5/16-18 x 1-1/2%)
Set, Coil - Field
Screw, Cap - Hex Head
(1/2-13 x 1-1/2")
Washer, Lock - Spring (1/2")
Stator (Includes Bus Bar
Assembly - See Separate
Page for Bus Bar Components)
385 kW Sets
Code 519
Code 520
Code 521
Code 522
450 kW Sets
Code 4
Code 4X
Code 5D
Code 6D

REF
NO.

16

17
18

19
20
21
22
23
24

25
26

27
28

PART
NO.

220-2776
220-2769
220-2773
220-3290
220-2772
220-2794
220-2793
220-2796
220-2795

220-2785
220-2786
220-21789
220-2790
220-2791
220-2784
220-2788
220-3305
220-2787

220-2809
220-2808
220-2811
220-2810

220-2800
220-2801
220-2804
220-2805
220-2806
220~2799
220-2803
220-3320
220-2802
800-0133

850-0070

201-1787
201-1786
201-1786
201-1789
201-1788
201-1788
201-3019
201-3018
201-3018
510-0091
5§10-0093
510-0090
510-0092
510-0094

515-0162
232-2833
805-0035

232-1870
515-0161

QTY
USED

b b P b b e ek e b e e e

1
1
12

1
1

PART
DESCRIPTION

Code 7
Code 7X
Code 9X
Code 31
No Code 139/240V
Code 519
Code 520
Code 521
Code 522
500 kW Sets
Code 4
Code 4X
Code 5D
Code 6D
Code 7
Code TX
Code 9X
Code 31
No Code 139/240V
550 kW Sets
Code 519
Code 520
Code 521
Code 522
800 kW Sets
Code 4
Code 4X
Code 5D
Code 6D
Code 7
Code X
Code 9X
Code 31
No Code 139/240V
Screw, Cap - Hex Head
(5/8~11 x 1-3/4")
Washer, Lock - Spring (5/8")
Rotor Assembly (Includes
Parts Marked * and were indi
Parts Marked +)
+385kW, Code 519, 520, 5§21, 522
+450kW, Code 4, 4X, 5, 6, 7, 7X
+450kW, Code 9X, 31, 139/240V
+450kW, Code 519, 520, 521, 522
+500kW, Code 4, 4X, 5, 6, 7, 71X
+500kW, Code 9X, 31, 139/240V
550kW, Code 519, 520, 521, 522
600kW, Code 4, 4X, 5, 6, T, X
600kW, Code 9X, 31, 139/240V
*Nut, Locking - Bearing
*Washer, Locking - Nut
*Bearing, Ball
*Nut, Locking - Exciter
*Washer, Locking -~ Nut
*Rotor, Exciter (See Separate
Page for Components)
*Key
*Disk and Fan Assembly
*Bolt, Cap ~ Hex Head
(5/8-11 x 1-1/2")

+*Hub
+*Key

* - Parts included in Rotor Assembly.
+ - Parts included in Specific Rotor Assemblies.

31




Generator
Spec B Thru D

61117

32




REF
NO.

1

o wwom

11
12
13

14
15

PART
NO.

232-1973
520-0692
800-0009

800-0013
850-0040
850-0070

862-0007
234-0272
800-0003

850-0040

234-0289
234-0290
234-0291
800-0026

850-0045

234-0279
234-0280
234-0281
800-0026

850-0045

232-1957
805-0035

232-1923
232-1924
211-0170

221-0183
800-0031

222-1693
800-0092

850-0060

220-2779
220-2718
220-21781
220-2780

220-2770
220-2771
220-27174
220~-2775

QrY
USED

P - ]

N = N N =

N

MR N NRe e

= e

12

16
16

-t ek

[ SN

PART
DESCRIPTION

Grille
Stud (5/16-18)
Screw, Cap - Hex Head
(1/4-20 x 1-1/2")
Screw, Cap - Hex Head
(1/4-20 x 2-1/2")
Washer, Lock ~ Spring
(1/4")
Washer, Lock - Spring
(5/16")
Nut, Hex (5/16-18)
Screen
Screw, Cap — Hex Head
(1/4-20 x 1/2")
Washer, Lock - Spring
(1/4")
Band, Top
385kW 50Hz, 450kW 60HZz
450kW 50Hz, 500kW 60Hz
S550kW 50Hz, 600kW 60HZz
Screw, Cap - Hex Head
(5/16-18 x 3/4")
Washer, Lock - Spring
(5/16")
Band, Bottom
385kW 50Hz, 450kW 60Hz
4A50kW SOHz, 500kW 60Hz
550kW 50Hz, 600kW 60Hz
Screw, Cap - Hex Head
(5/16~-18 x 3/4")
Washer, Lock ~ Spring
(5/16")
Support
Bolt, Cap - Hex Head
(s/8-11 x 1-1/2")
Sensor, Over Speed (See
Separate Page for
Components)
Holder, Bearing
Spring, Holder
Bell, End (Includes Coil
and Pole Shoes)
Shoe, Pole
Screw, Cap — Hex Head
(5/16-18 x 1-1/2")
Set, Coil - Field
Screw, Cap - Hex Head
(1/2-13 x 1-1/2"})

Generator
Spec B Thru D

REF
NO.

16

17
18

Washer, Lock - Spring (1/2")

Stator (Includes Bus Bar
Assembly - See Separate

19
20

Page for Bus Bar Components) 21

385 kW Sets
Code 519
Code 520
Code 521
Code 522

450 kW Sets
Code 4
Code 4X
Code 5D
Code 6D

22
23
24

25
26

27
28

PART
NO.

220-2776
220-2769
220-2773
220-3290
220-2772
220-2794
220-2793
220-2796
220-279%

220-2785
220-2786
220-2789
220-2790
220~-2791
220-2784
220-2788
220-3305
220-2787

220-2809
220-2808
220-2811
220-2810

220-2800
220-2801
220-2804
220-2805
220~2806
220-2799
220-2803
220-3320
220-2802
800-0133

850-0070

201-1787
201-1786
201-1786
201-1789
201-1788
201-1788
201-3019
201-3018
201-3018
510-0091
510-0093
510-0090
510-0092
510-0094

515-0162
232-2833
805-0038%

232-1870
515-0161

QTY
USED

Code
Code
Code
Code

Code
Code
Code
Code

Code
Code
Code
Code
Code
Code
Code
Code

550 kW
Code
Code
Code
Code

Code
Code
Code
Code
Code
Code
Code
Code

{5/8-11

D D S R D b b s b b b el e b e b e b el e b et el e e

PART

DESCRIPTION

7

X
9x
31

No Code 139/240V

519
520
521
522

500 kW Sets

A

ax
5D
6D
7

7
9X
31

No Code 139/240V

Sets
519
520
521
522

600 kW Sets

4

4x
8D
60
T

TX
9X
31

No Code 139/240V
Screw, Cap - Hex Head

x 1-3/4")

Washer, Lock - Spring (5/8")

Rotor Assembly (Includes
Parts Marked * and were indi
Parts Marked +)

1 +385kW, Code 519, 520, 521, 522
1 +450kW, Code 4, 4X, 5, 6, 7, X
1 +450kW, Code 9X, 31, 139/240V

1 +450kW, Code 519, 520, 521, 522
1 +500kW, Code 4, 4X, 5, 6, 7, 7X
1 +500kW, Code 9X, 31, 139/240V

1 550kW, Code 519, 520, 521, 522
1 600kW, Code 4, 4X, 5, 6, 7, TX
1 600kW, Code 9X, 31, 139/240V

1 *Nut, Locking - Bearing

1 Washer, Locking - Nut

1 *Bearing, Ball

1 *Nut, Locking - Exciter

1  *Washer, Locking - Nut

*Rotor, Exciter (See Separate
Page for Components)

1 *Key

1 *Disk and Fan Assembly
12  *Bolt, Cap - Hex Head

(5/8-11 x 1-1/2")
1 +*Hub
1 +*Key

* - Parts included in Rotor Assembly.
+ - Parts included in Specific Rotor Assemblies.



Bus Bar Components
Dual Insulator Bars

245D

34




REF
NO.

-3 G WN =

10
11
12

13
14

15
16

PART
NO.

862-0015
850-0045
526-0115
520-0693
800-0052

850-0050
862-0003

332-1161
332-1152
332-1183
332-1154
332-1155
332-1156
332-1157
332-1158
800-0005

850-0040
862-0001
800-0151

850-0079

232-2005
232-1993

Qry
USED

32
32
32

16

32
32

12
12
12
12
12
12
12

— e e

[ S = S S ey

Bus Bar Components
Dual Insulator Bars

PART
DESCRIPTION

#Nut, Hex (5/16-18)
#Washer, Lock - Spring (5/16")
#Washer, Flat (5/16")
#Stud
@Screw, Cap - Hex Head
(3/8-16 x 1-1/2")
@Washer, Lock - Spring (3/8")
@Nut, Hex (3/8-16)
Terminal
#2 Wire Size
#1/0 Wire Size
#2/0 Wire Size
#3/0 Wire Size
#4/0 Wire Size
250 Mil Wire Size
300 Mil Wire Size
350 Mil Wire Size
Screw, Cap - Hex Head
(1/4-20 x 3/4")
Washer, Lock - Spring (1/4")
Nut, Hex (1/4-20)
Screw, Cap - Hex Head
(3/4-10 x 1"}
Washer, Lock - Spring (3/4")
Support, Bus Bar (See
Separate Page for Components
Bar, Bus — Jumper (Used on
Delta Applications)
Bar, Bus - Jumper (Used on
Parallel Wye Applications)

35

REF
NO.

17

18

19

20
21
22
23
24
25

26
27
28
29
30
31

32

33

34
35
36
37

PART
NO.

232-1996
232-2852

232-2001
232-2853

800-0052
800-0053
800-0054
526-002¢
850-0050
862-0003
232-1990
232-1991
800-0052

526-0029
850-0050
862-0003
232-1998

.232-1995

802-0069
800-0005

850-0040
862-0001
232-1999
232-2000
315-0302

QTY
USED

— =
PHWOOVOWWEO WW

D= EOON

RN (o]

PART
DESCRIPTION

*Bar, Bus
1/4"W x 17-3/8"Lg
1/2"W x 19-1/8"Lg -
*Bar, Bus
1/4"W x 13-1/4"Lg
1/2"W x 15-1/2"LG
Screw, Cap -~ Hex Head
(3/8-16 x 1-1/2")
(3/8-16 x 1-3/4")
(3/8-16 x 2")
Washer, Flat (3/8")
Washer, Lock - Spring (3/8")
Nut, Hex (3/8-16)
*Bar, Bus
*Bar, Bus
Screw, Cap - Hex Head
(3/8-16 x 1-1/2")
Washer, Flat (3/8")
Washer, Lock - Spring (3/8")
Nut, Hex (3/8-16)
Board, Insulating
Board, Insulating
Screw, Cap - Socket Head
(3/8-16 x 5/8")
Screw, Cap - Hex Head
{1/4-20 x 3/4")
Washer, Lock - Spring (1/4")
Nut, Hex (1/4-20)
Bracket, Mounting
Bracket, Mounting
Shelf - Current Transformer

# —- Terminal Hardware used thru June 1981.

@ - Terminal Hardware used beginning July 1981.
* - NOTE: Bus Bars contained tapped holes thru
June 1981, beginning July 1981 the Terminal
mounting holes were drilled out, reguiring
hardware marked @.




Bus Bar Components
Triple Insulator Bars

228D

36



REF
NO.

(=] NeawWwn

10

11
12

13
14
15

PART
NO.

862-0015
850-0045
526-0115
520-0693
800-0028

332-1151
332-1152
332-1183
332-1154
332-1155
332-1156
332-1187
332-1158
800-0005

850-0040
862-0001
800-0151

'850-0079

232-2005
232-1993
232-1996

12
12
12
12
12
12
12

O e R s

Bus Bar Components
Triple Insulator Bars

PART
DESCRIPTION

Nut, Hex (5/16-18)
Washer, Lock - Spring (5/16")
Washer, Flat (5/16")
Stud
Screw, Cap — Hex Head

(5/16-18 x 1")
Terminal

#2 Wire Size

#1/0 Wire Size

#2/0 Wire Size

#3/0 Wire Size

#4/0 Wire Size

250 Mil Wire Size

300 Mil Wire Size

350 Mil Wire Size
Screw, Cap - Hex Head

(1/4-20 x 3/4")

'Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Screw, Cap - Hex Head
(3/4-10 x 1")

Washer, Lock - Spring (3/4")

Support, Bus Bar (See
Separate Page for Components

Bar, Bus -~ Jumper (Used on
Delta Applications)

Bar, Bus - Jumper (Used on
Parallel Wye Applications)

Bar, Bus (1/4" x 17-3/8")

37

REF
NO.

16

17

18
19
20
21
22
23

24
25
26
27

28
29
30
31

32

33
34
35
36

37

38
39

PART
NO.

232-2249
800-0562

526-0029
850-0050
862-0003
232-2758
232-21759
800-0052

526-0029
850-0050
862-0003
814-0182

850-0045
862-0015
232-1998
802-0069

800-0012

526-0018
850-0040
862-0001
232-2754
232-2752
232-21753
301-5297

QTY
USED

- o 3N

DWR—

F-Y

NP

PART
DESCRIPTION

Bar, Bus (1/4" x 13-1/4")

Screw, Cap - Hex Head
(3/8-16 x 2")

Washer, Flat (3/8")

Washer, Lock - Spring (3/8")

Nut, Hex (3/8-16)

Bar, Bus

Bar, Bus

Screw, Cap - Hex Head
(3/8-16 x 1-1/2")

Washer, Flat (3/8")

Washer, Lock - Spring (3/8")

Nut, Hex (3/8-16)

Screw, Machine - Flat Head
(5/16-18 x 1-1/2")

Washer, Lock - Spring (5/16")

Nut, Hex (5/16-18)

- Board, Insulating

Screw, Cap - Socket Head
(3/8-16 x 5/8")

Screw, Cap ~ Hex Head
(1/4-20 x 2-1/4")

Washer, Flat (1/4")

Washer, Lock - Spring (1/4")

Nut, Hex (1/4-20)

Spacer .

Bracket, Mounting

Bracket, Mounting

Shelf - Current Transformer



Support Components

244A

REF  PART QTY PART REF  PART QTY PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 800-0007 4 Screw, Cap - Hex Head 6 800-0051 2 Screw, Cap - Hex Head
(1/4-20 x 1") T 526-0029 2 Washer, Flat (3/8")

2 526-0018 4 Washer, Flat (1/4") 8 850-0050 2 Washer, Lock - Spring (3/8")

3 850-0040 4 Washer, Lock - Spring (1/4") 9 862-0003 2 Nut, Hex {3/8-16)

4 862-0001 4 Nut, Hex (1/4-20) 10 232-1997 1 Board, Insulating

5 232-1992 4 Bracket 11 232-1994 1 Bracket, Support

38




REF
NO.

—

SN

PART
NO.

812-0148

850-0040
871-0016
854-0014
150-0723
526-0052

QTY
USED

B NN

Over Speed Switch Components

PART
DESCRIPTION

Screw, Machine - Round Head
(1/4-20 x 1/2")

Washer, Lock - Spring (1/4")

Nut, Hex — Brass (1/4-20)

Washer, Lock - IT (1/4")

Contact

Washer, Flat - Brass (1/4")

39

REF
NO.

7
8
9
10

11
12
13

PART
NO.

508-0018
508-0006
150-1194
812-0189

856-0010
526-0030
150-0717

Q1Y
USED

)

s

241A

PART
DESCRIPTION

Washer, Insulating

Washer, Insulating (3/8"0D)

Bracket

Screw, Machine - Round Head
(3/8-16 x 3/4")

Washer, Lock - EIT (3/8")

Washer, Flat (3/8")

Switch, Over Speed




REF
NO.

1

2
3

PART
NO.

800-0003
850-0040
150-1410
150-1410
868-0011

150-1406
150-1406

QrY
USED

N &N - N

Over Speed Sensor Components

PART REF  PART Q1Y
DESCRIPTION NO. NO. USED
Screw, Cap — Hex Head 6
(1/4-20 x 1/2") 150-1556 1
Washer, Lock -~ Spring (1/4") 150-1878 1
Cap, Insulating T 800-0050 1
Standard
Dual Application 8 856-0010 1
Nut, Hex ~ Jam (3/4-16) 9 800-0513 1
Sensor
Standard 10 150-1557 1

Dual Application

40

242A

PART
DESCRIPTION

Bracket
Standard
Dual Application
Screw, Cap — Hex Head
(3/8-16 x 1")
Washer, Lock - EIT (3/8")
Screw, Cap — Hex Head
Modified with Tapped Hole
wheel - Speed Sensor



REF
NO.

PART
NO.

201-1501
201-1549
1 813-0100

870-0053
850-0030
526-0008

2wWN

5 813-0114

870-0053
850-0030
508-0156

-3,

QTY
USED

R NN n

P00 - -

Exciter Rotor Components

PART
DESCRIPTION

Rotor, Exciter — 60 Hz

Rotor, Exciter - 50 Hz

Screw, Machine - Round Head
(#10-32 x 1/2")

Nut, Hex (#10-32)

Washer, Lock - Spring (#10)

Washer, Flat (13/64"ID x
7/16"0D x 1/32"THK)

Screw, Machine — Round Head
(#10-32 x 3")

Nut, Hex (#10-32)

Washer, Lock - Spring (#10)

Washer, Insulating

REF
NO.

9

10
11
12
13
14
15

16

17
18

PART
NO.

526-0009

508-0124
332-0050
508-0093
868-0001
850-0040
358-0011

358-0012

363-0025
363-0033

QTY
USED

L] w WD M

PART
DESCRIPTION

Washer, Flat (7/32"1D x
1/2"0D x 1/16"THK)

Spacer, Stepped

Clamp, Loop

Grommet, Rubber

Nut, Hex (1/4-28)

Washer. Lock - Spring (1/4")

Rectifier, Diode - Positive
(CR1, CR2, CR3)

Rectifier, Diode - Negative
(CR4, CRS, CR6)

Sink, Heat - Positive

Sink, Heat - Negative



Voltage Suppressor Components

XES1229
REF  PART QTY PART REF  PART Q1Y PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
232-2445 1 Suppressor, Voltage 6 305-0526 1 Set, Voltage Suppressor
1 813-0120 4 Screw, Machine - Round Head T 526-0140 4 Washer, Flat (#10)
(#10-32 x 3-1/2") 8 850-0030 4 Washer, Lock - Spring (#10)

2 526-0140 4 Washer, Flat (#10) 9 870-0053 4 Nut, Hex (#10-32)

3 850-0030 4 Washer, Lock - Spring (#10) 10 363-0025 1 Sink, Heat - Positive

4 8T70-0053 4 Nut, Hex (#10-32) 11 363-0033 1 Sink, Heat - Positive

5 508-0093 2 Grommet

4




Dual Voltage Suppressor Components

XES1230
REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
232-2766 1 Suppressor, Voltage - Dual 6 305-0526 2 Set., Voltage Suppressor

1 813-0120 8 Screw, Machine - Round Head 7 6526-0140 8 ‘Washer, Flat (#10)

(#10-32 x 3-1/2") 8 850-0030 8 Washer, Lock - Spring (#10)
2 526-0140 8 Washer, Flat (#10) 9 870-0053 8 Nut, Hex (#10-32)
3 850-0030 8 Washer, Lock — Spring (#10) 10 363-0025 1 Sink, Heat — Positive
4 870-0053 8 Nut, Hex (#10-32) 11 363-0033 1 Sink, Heat - Positive
5 508-0093 2 Grommet




Generator Heater

s
"
-
P
= vo¥ -
e

1
et m——
- p
.

!
e

[

-

N
¥

|

~
AF SN

gt

————m e ————

Xﬁ‘

LD
- 3
A LA

S e e mcn—— e ——————

Y l‘!\ AR \

i

il
]

1
1]

,—
-

I

|

A

i

61101

REF PART QTY PART REF PART QTY PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 812-0068 4 Screw, Machine - Round Head 8 850-0050 4 Washer, Lock ~- Spring (3/8")
(#6-32 x 1"} 9 526-0029 4 Washer, Flat (3/8")

2 853-0003 4 Washer, Lock - ET (#6) 10 526-0123 6 Washer, Flat (1-1/4"0D)

3 860-0005 4 Nut, Hex (#6-32) 11 814-0203 2 Screw, Machine - Flat Head

4 309-0128 1 Thermostat (3/8-16 x 2")

5 332-0333 1 Block, Terminal 12 333-0059 2 Heater, Electrical

6 332-0499 1 Strip, Marker (125 Watt, 120 VAC)

T 862-0003 6 Nut, Hex (3/8-16)

44




REF
NO.

-

=] e wnN

PART
NO.

870-0183
301-1886
860-0006
854-0006
812-0070

309-0128

QTY
USED

NN = n

Control Heater

PART
DESCRIPTION

Nut, Self-locking - Hex
(#6-32)

Cover

Nut, Hex (#6-32)

Washer, Lock - IT (#6)

Screw, Machine - Round Head
(#6-32 x 1-1/4")

Thermostat, Adjustable

REF
NO.

T
8
9
10
11

12

45

PART
NO.

800-0034
526-0113
333-0151
130-1107
870-0257

335-0161

QTY
USED

NN =N [ V]

[

SC1156

PART
DESCRIPTION

Screw, Cap - Hex Head
(5/16-18 x 2-1/4")

Washer, Flat (5/16")

Heater, Electrical

Spacer

Nut, Self-locking - Hex
(5/16-18)

Cable, Electrical




Engine Control
Begin Spec E

46




REF
NO.

1

~~o o >

10

11
12
13
14
15

16

PART
NO.

815-0544

300-2900

300-2903
300-2904
300-2906

300~2856
300-2863

300-2808
300-2812
321-0270

321-0231
321-0094

323-1305
323-1303
323-1309
323-1307
301-8851
821-0004

322-0358-02
322-0360-02
815-0385

870-0183

QTY
USED

24

1

R o

N Y = )

[N

Engine Control
Begin Spec E

PART
DESCRIPTION

Screw, Machine — Round Head
With IT Lock Washer

(#6-32 x 1/2")
Board, Time Delay,
Start/Stop - 24 VDC (Al5)
Board, Magnetic Sensor,
Start Disconnect/Over Speed
Sensor (Al6)

Standard

Precision
Board, Over-Under Voltage
Sensor - 24 VDC (AlT)
Board, Relay - 24 VDC (Al3)
Board, Relay - 24 VDC (Al4)
Board, Engine Monitor (All)
(Includes Fuses and
Connectors)

24 VDC, 2 Light

24 VDC, 12 Light

Fuse, Cartridge - 20 Amp
(F1, F2)

Fuse, Cartridge - 15 Amp
(F3)

Fuse, Cartridge - 5 Amp
(F4, F5)

Connector, 8 Pin (P1)

Connector, 6 Pin (P2)

Connector, 13 Pin (P3)

Connector, 12 Pin (P4)

Bracket, Mounting

Screw, Self-locking - Hex
(#10-32 x 5/16")

Module, Indicator - Fault
(A12) (Includes Connector)
24 VDC, 2 Light
24 VDG, 12 Light

Screw, Machine - Round Head

(#6-32 x 1/2")
Nut, Self-locking — Hex
(#6-32)

4

REF
NO.

17
18
19
20
21
22
23
24
26
27
28
29

30
31

32
33
34
35

36

37
38
39
40

PART
NO.

323-1310
323-1302
322-0369-02

322-0017

322-0361
517-0131
151-0402
308-0785
308-0784
301-6257
193-0250
193-0352
193-0351

302-1790
302-0885

193-0330

302-1715
517-0221
322-0052
870-0131

301-9055-01
301-9055-02
338-1817

323-1308
323-1302
323-1304
323-1200
323-1306
323-1200

QTY
USED

1
13
1

o R W e R s

—
OHOFENI s

PART
DESCRIPTION

Housing, 13 Pin (J3)
Contact, Pin
Lamp, Incandescent - 1/3 Watt,
28 VDC '
Lamp, Incandescent - 28 VDC
(DS11) i
Holder, Lamp
Plug, Button
Potent iometer (R11)
Switch, Push (S11)
Switch, Push (S12)
Cover
Resistor, Gauge (R12,R13,R14)
Gauge, Pressure - Oil (M11)
Gauge, Temperature — Water
(M12)
Ammeter (M13)
Meter, Totalizing - Time
(M14)
Gauge, Temperature - 01l
(M15)
Tachometer (M16)
Plug, Button
Clamp, Loop
Nut, Self-locking — Hex (#10-32)
Door, Control
5 Meter Holes
3 Meter Holes
Harness, Wiring - DC
(Includes Connector)
Housing, 12 Pin (J4)
Contact, Pin
*Housing, 6 Pin
*Contact, Pin
*Housing, B Pin
*Contact, Pin

* - parts Included in Engine Wiring Harness




Engine Control
Spec B Thru D

SC1170-1E




REF

=
o

QUM UT WM -

oy

11

12
13
14
15

16
17

18
19

20

21
22
23
24
25
26
27
28
29

PART
NO.

322-0017
322-0149
308-0002
321-0147
321-0217
307-1187
307-1061
307-1056
308-0140

308-0220
308-0347
308-0539
333-0194-02
813-0105

301-6053
193-0250
302-0061
193-0243

193-0245
193-0248
302-0749

322-0119
322-0120
322-0121
322-0122
322-0123
322-0129
322-0315
815-0387

301-4015
300-1573
300-1574
300-1575
300-1576
300-1577
300-1578
300-1579
300-1572

Q1Y
USED

[ N L S WSy

[ =

[SYEYAYS

[ T = N e S S G e e T e =

Engine Control
Spec B Thru D

PART
DESCRIPTION

Lamp, 24 VDC (DS18)
Light, Panel
Switch, Toggle (S516)
Fuse (F1)
Fuseholder
Spring, Holddown - Relay
Relay, Start Protection (K14)
Relay, Ignition (K12)
Switch, Push (S515)
Switch, Toggle - Selector (S15)
Standard
Penn State
Alarm Control
Flasher, 24 VDC
Screw, Machine - Round Head
(#10-32 x 1")
Bracket, Mounting - Flasher
Resistor, Gauge (R11,R12,R13)
Ammeter (M11)
Gauge, Pressure - 0il, 12 VOC
(M12)
Gauge, Temperature - Water -
12 vDC (M13)
Gauge, Temperature - O0il -
12 vDC (M15)
Tachometer (M14)
Light, Indicator - 28 VDC
Overcrank (DS12)
Low 0il Pressure (DS14)
High Engine Temperature (DS15)
Low Engine Temperature (DS16)
Overspeed (DS13)
Fault (DS12)
Switch Off (DS17)
Screw, Machine - Pan Head
(#6-32 x 1/4")
Cover
Board,
Board,
Board,
Board,
Board,
Board,
Board,
Chassis

Cyle Cranker

Start Disconnet
Overspeed Sensor
Engine Monitor No.1
Engine Monitor No.2
Engine Shutdown

Time Delay-StartStop

49

REF
NO.

30

31
32

33
34
35
36
37

38

PART
NO.

315-0361
812-0061

853-0003
357-0018
813-0098

850-0030
526-0009
856-0003
307-0061

871-0010
850-0030
§26-0062
853-0008
856-0003
815-0203

338-101¢
812-0061

812-0066

853-0003
860-0006
323-0984
323-0488
323-0765
332~-1280
357-0004
332-1005
332-1559
870-0053
850-0030
332-0052
815-0026

856-0003
850-0030
870-0053

301-4086
301-4223
301-3997

QTY
USED

NN

N O BE RBRRNMHN =oNN

N

[y
WWW WHRREHERRARHEDBEBNE®

(SN

PART
DESCRIPTION

Transformer, Step-down
Screw, Machine - Round Head
(#6-32 x 3/8")
Washer, Lock - EIT (#6)
Diode with Terminals
Screw, Machine - Round Head
(#10-32 x 3/8")
Washer, Lock - Spring (#10)
Washer, Flat (#10)
Washer, Lock - EIT (#10)
Relay, Starting - 24 VDC (K13)
Terminal, Ground
(Includes Parts Marked *)
*Nut, Hex {(#10-32)
*Washer, Lock - Spring (#10)
*Washer, Flat (#10)
*Washer, Lock — ET (#10)
*Washer, Lock - EIT (#10)
*Screw, Machine - Round Head
(#10-32 x 7/8")
Harness, Wiring
Screw, Machine - Round Head
(#6-32 x 3/8")
Screw, Machine - Round Head
(#6-32 x 3/4")
Washer, Lock - Spring (#6)
Nut, Hex (#6-32)

Housing, Connector - Less Terminal

Terminal
Socket, Relay (Less Terminals
Terminal
Diode (CR11)
Block, Terminal
Strip, Marker
Nut, Hex (#10-32)
Washer, Lock — Spring (#10)
Clamp, Loop
Screw, Machine - Truss Head
(#10-32 x 3/8")
Washer, Lock - ET (#10)
Washer, Lock - Spring (#10)
Nut, Hex (#10-32)
Panel, Control
3 Meters, 1 Panel Light
4 Meters, 1 Panel Light
5 Meters, 1 Panel Light

* - Parts Included in Ground Terminal.




Generator Control
Begin Spec E

e

Q BRWLIPRRRRR
<
\ve N RV Q& &S A S

I&IKI
7

N\
<o

30




Generator Control
Begin Spec E

REF PART QTY PART REF  PART QY PART
NO. NO. USED ~ DESCRIPTION NO. NO. USED DESCRIPTION
1 Harness, Wiring - ' 16 Door, Control
(Includes Terminal Block) 301-9054-01 1 4 Meter Holes
338-1818 1 Control with Meters 301-9054-02 1 3 Meter Holes
338-1853 1 Control without Meters 301-9054-03 1 No Meter Holes
812-0065 2 Screw, Machine - Round Head 821-0004 3 Screw, Self-locking - Hex
(#6-32 x 5/8") (#10-32 x 5/16")
2 332-0607 1 Block, Terminal (TB1) 17 307-1987 2 Clip, Relay
3 332-2723 1 Strip, Marker 18 307-1056 1 Relay, 24 VDC (K21)
4 322-0363 1 Light, Indicator - Dual 19 323-0804 1 Socket, Relay
(Ds21, DS22) 815-0544 2 Screw, Machine - Round Head
5 302-1148 1 Voltmeter (M21) with IT Lock Washer
0-300/600 VAC (#6-32 x 1/2")
6 Ammeter (M22) 20 315-0642 1 Transformer, Step—-down
302-1798 1 0-1000/2000 Amp Code 4, 4X - 812-0077 2 Screw, Machine - Round Head
450 and 500 kW; Code 520 - (#8-32 x 3/8")
385 and 450 kW 856-0002 2 Washer, Lock - EIT (#8)
302-1799 1 0-1500/3000 Amp Code 4X 600 kW;21 406-0332 2 Receptacle, Fastener
Code 520 550 kW 22 300-2977 1 Regulator, Voltage (VR21)
7 302-1720 1 Meter, Frequency (M23) 815-0544 6 Screw, Machine - Round Head
8 1 Wattmeter (M24) (See with IT Lock Washer
Separate page for Components) (#6-32 x 1/2")
9 303-0032 1 Knob 23 337-0049 1 Strap, Electrical
10 Breaker, Circuit (CB21) 800-0024 1 Screw, Cap - Hex Head
320-1121 1 Standard (5/16-18 x 1/2")
320-1438 1 With Aux Contact 856-0008 1 Washer, Lock - EIT (5/16")
11 303-0261 1 Rheostat (R21) 24 508-0051 1 Grommet
12 308-0284 1 Switch, Rotary ($21) 25 402-0527 2 Mount, Vibration
13 332-0052 1 Clamp, Loop 800-0045 4 Screw, Cap - Hex Head
870-0131 1 Nut, Self-locking - Hex with (5/16-18 x 3/8")
ET Lock Washer (#10-32) 850-0045 4 Washer, Lock - Spring
14 406-0334 2 Clip, Fastener (5/16"})
15 406-0333 2 Stud, Fastener 26 301-8065 1 Box, Control
27 1 Current Transformer

(See Separate Page for
Components)

]|




Generator Control
Spec B thru D

82




REF
NO.

1

10

PART
NO.

338~0759
338-0916

332-0607
332-0795
812-0066

853-0003
850-0020

302-0414
302-0415

302-0416

302-0640
302-0641

302-0642

302-1044
302-1208
302-1209

302-0421
302-0612

302-1072
302-0718

302-0221
302-0256

302-0810
302-0811
302~0894

302-0466
302-0469

322-0130
322-0131
320~0307
815-0203

854-0010
871-0010
320-0455
812-0061

850-0020

QTY
USED

o

S NN N

L N~ A =

N

N s s e

[a%]

Generator Control
Spec B thru D

PART
DESCRIPTION

Harness, Wiring
Code 4,5,6,8,54,58,519,521
Code 4X,T,7X,9X,57,520,522,
and 523
Block, Terminal
12 Place
16 Place
Screw, Machine - Round Head
(#6-32 x 3/4")
Washer, Lock - ET (#6)
Washer, Lock - Spring (#6)
Ammeter (M21)
0-500 Amp Code 522 (385kW)
0-750 Amp Code 4X,TX,9X(450kW)
Code 522,523(450kW); Code 9X
(500kW)
0-1000 Amp Code 7 (450kW):
Code 4X,60D,7X (500kW);
Code 522 (550kW); Code 4X,7X,
9X (600kW)
0-1200 Amp Code T (500kW);
Code 6D (600kW)
0-1500 Amp Code 519, 520, 521-
(385kW) ; Code 5D (450kW); Code
7 (600kW)
0-2000 Amp Code 54,58 (385kW);
Code 4,8 (450kW); Code 54,58,
519,520,521 (450kW); Code 4,

(TB21)

5D,8 (500kW); Code 520 (550kW);

Code 5D (600kw)
0-2500 Amp Code 54,58 (550kW);
Code 4,8 (600kW)

0-1000/2000 Amp Code 31 (450 and

S00kW)
0-1200/2400 Amp Code 31 (600kW)
Voltmeter (M22)

0-300 VAC Code 4,5D,9X,54,58,519

0-500 VAC Code 6D,7,7X,520,522,
and 523
0-600 VAC Code 4X
0-300/600 VAC Code 31
Meter, Frequency - Reed
230 VAC, 60 Hz
230 VAC, 50 Hz
Meter, Frequency — Pointer (M23)
208 VAC, 60 Hz
240 VAC, 60 Hz
240 VAC, 50 Hz
Meter, Totalizing — Time
60 Hz
50 Hz
Light, Indicator - Red - 125 VAC
Upper Scale (DS21)
Lower Scale (DS22)
Lock, Handle
Screw, Machine - Round Head
(#10-32 x 7/8")
Washer, Lock - ET (#10)
Nut, Hex (#10-32)
Breaker, Circuit (CB21)
Screw, Machine - Round Head
(#6-32 x 3/8")
Washer, Lock - Spring (#6)

(M23)

(M24)

33

REF
NO.

11
12
13
14
15
16
17
18
21
22
23
25

26
27

28
29

30

32

33
34
35

36
37
38
39

40

41
42

PART
NO.

406-0334
406-0333
517-0131
303-0076
308-0284
303-0032
303-0170
151-0402
870-0053
850-0030
332-0051

332-1242
332-1248
321-0204
812-0065

853-0003

332-1704
332-2029

332-2030
332-2031

315-0342
315-0431
812-0061

853-0003
305-0675
812-0070

850-0020
315-0384
812-0061

853-0003
508-0001
406-0332
800-0045

850-0045
402-0078
337-004¢9
815-0026

301-3342
301-3170
301-3449
301-3312
301-4135

QTY
USED

O N e & Y T ey i S N WY

NN RN N =R R

(AR BN

N

PART
DESCRIPTION

Fastener
Fastener .
Plug, Plastic
Knob, Pointer
Switch, Selector
Knob
Rheostat (R21)
Poteniometer- 5k Ohm
Nut, Hex (#10-32)
Washer, Lock - Spring (#10)
Clamp, Loop
Strip, Marker
16 Place
12 Place
Fuse, Cartridge - 1/4 Amp
Screw, Machine - Round Head
(#6-32 x 5/8")
Washer, Lock - ET (#6)
Regulator, Voltage (VR21)
120 VAC Input Signal Req'd
240 VAC Input Signal Req'd
(Semi-Frequency Sensitive)
240 VAC Input Signal Req'd
(Voltage Sensitive Type)
240 VAC Input Signal Req'd
(Frequency Sensitive Type)
Transformer, Voltage (T21)
120 VAC
240 VAC
Screw, Machine - Round Head
(#6-32 x 3/8")
Washer, Lock — ET (#6)
Rectifier, Bridge (CR21)
Screw, Machine - Round Head
(#6-32 x 1-1/4")
Washer, Lock - Spring (#6)
Reactor (L21)
Screw, Machine - Round Head
(#6-32 x 3/8")
Washer, Lock - ET (#6)
Grommet
Receptacle, Fastener
Screw, Cap — Hex Head
(5/16-18 x 3/8")
Washer, Lock - Spring (5/16")
Dampener, Vibration
Strap, Electrical - Ground
Screw, Machine - Truss Head
(#10-32 x 3/8")
Panel, Control
4 Meters, No Ind Light Hole
4 Meters
5 Meters, No Ind Light Hole
5 Meters
Box, Control
Current Transformer
(See Separate Page for
Components)

Clip,
Stud,

(s21)




Generator Control
Switching Regulator
Spec B thru D

4
A
Yol iy d /“lﬂ/"’

G
Vo ]

"7 ox (T :/‘\1

O

=
faad

=4

13



Generator Control
Switching Regulator
Spec B thru D

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Harness, Wiring 9 320-0307 1 Lock, Handle
338-0759 1 Code 4,5,6,8,54,58,519,521 10 320-0455 2 Breaker, Circuit (CB21)
338-0916 1 Code 4X,7,7X,9X,57,520,522, 812-0061 4 Screw, Machine - Round Head
and 523 (#6-32 x 3/8")
2 Block, Terminal (TB21) 850-0020 2 Washer, Lock - Spring (#6)
332-0607 1 12 Place 11 406-0334 2 Clip, Fastener
332-0795 1 16 Place 12 406-0333 2 Stud, Fastener
812-0066 2 Screw, Machine - Round Head 13 517-0131 1 Plug, Plastic
(#6-32 x 3/4") 14 303-0076 1 Knob, Pointer
853-0003 2 Washer, Lock - ET (#6) 15 308-0284 1 Switch, Selector (S21)
850-0020 2 Washer, Lock - Spring (#6) 16 303-0032 1 Knob
3 Ammeter (M21) 17 303-0170 1 Rheostat (R21)
302-0414 1 0-500 Amp Code 522 (385kW) 18 151-0402 1 Poteniometer — Sk Ohm
302-0415 1 0-750 Amp Code 4X,7X,9X(450kW); 21 870-0053 1 Nut, Hex (#10-32)
Code 522,523(450kW); Code 9X 22 850-0030 1 Washer, Lock - Spring (#10)
(500kW) 23 332-0051 1 Clamp, Loop
302-0416 1 0-~1000 Amp Code 7 (450kW); 25 Strip, Marker
Code 4X,6D,7X (500kW); 332-1242 1 16 Place
Code 522 (550kW); Code 4X,7X, 332-1248 1 12 Place
9X (600kW) 27 812-0065 4 Screw, Machine - Round Head
302-0640 1 0-1200 Amp Code 7 (500kW): (#6-32 x 5/8")
Code 6D (600kW) 28 853-0003 4 Washer, Lock — ET (#6)
302-0641 1 0-1500 Amp Code 519, 520, 521- 29 332-1930 1 Regulator, Voltage (VR21)
(385kW); Code 5D (450kW); Code 30 315-0431 1 Transformer, Voltage (T21)
7 (600kW) 240 VAC
302-0642 1 0-2000 Amp Code 54,58 (385kW); 812-0061 2 Screw, Machine - Round Head
Code 4,8 (450kW); Code 54,58, (#6-32 x 3/8")
519,520,521 (450kW); Code 4, 853-0003 2 Washer, Lock — ET (#6)
5D,8 (500kW); Code 520 (550kW); 31 320-0202 1 Bar, Locking - with Thru Pin
Code 5D (600kW) 32 315-0384 1 Reactor (L21)
302-1044 1 0-2500 Amp Code 54,58 (550kW); 812-0061 2 Screw, Machine - Round Head
Code 4,8 (600kW) (#6-32 x 3/8")
302-1208 1 0-1000/2000 Amp Code 31 (450 and 853-0003 2 Washer, Lock - ET (#6)
500kW) 33 508-0001 1 Grommet
302-1209 1 0-1200/2400 Amp Code 31 (600kW) 34 406-0332 2 Receptacle, Fastener
4 Voitmeter (M22) 35 800-0045 4 Screw, Cap ~ Hex Head
302-0421 1 0-300 VAC Code 4,5D,9X,54,58,519 (5/16-18 x 3/8")
302-0612 1 0-500 VAC Code 6D,7T,7X,520,522, 36 850-0045 4 Washer, Lock - Spring (5/16")
and 523 37 402-0078 4 Dampener, Vibration
302-1072 1 0-600 VAC Code 4X 38 337-0049 1 Strap, Electrical - Ground
302-0718 1 0-300/600 VAC Code 31 39 815-0026 3 Screw, Machine - Truss Head
5 Meter, Frequency — Reed (M23) (#10-32 x 3/8")
302-0221 1 230 VAC, 60 Hz 40 Panel, Control
302-0256 1 230 VAC, 50 Hz 301-6412 1 4 Meters, No Ind Light Hole
6 Meter, Frequency - Pointer (M23) 301-6298 1 4 Meters
302-0810 1 208 VAC, 60 Hz 301-7088 1 5 Meters, No Ind Light Hole
302-0811 1 240 VAC, 60 Hz 301-8775 1 5 Meters
302-0894 1 240 VAC, 50 Hz 41 301-4135 1 Box, Control
7 Meter, Totalizing - Time (M24) 42 Current Transformer
302-0466 1 60 Hz {See Separate Page for
302-0469 1 50 Hz Components)
8 Light, Indicator - Red - 125 VAC
322-0130 1 Upper Scale (DS21)
322-0131 1 Lower Scale (DS22)



Generator Control
Torque Matched Reguliator
Spec B thru D

&

- kl\&Fﬂt ~t MU‘U’EI b~ J

40

96




Generator Control _
Torque Matched Regulator
Spec B thru D

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Harness, Wiring 8 Light, Indicator - Red ~ 125 VAC
338-0759 1 Code 4,5,6,8,54,58,519,521 322-0130 1 Upper Scale (DS21)
338-0916 1 Code 4X,7,7X,9X,57,520,522, 322-0131 1 Lower Scale (DS22)
and 523 9 320-0307 1 Lock, Handle
2 Block, Terminal (TB21) 815-0203 1 Screw, Machine ~ Round Head
332-0607 1 12 Place (#10-32 x 7/8")
332-0795 1 16 Place 854-0010 1 Washer, Lock - ET (#10)
812-0066 2 Screw, Machine - Round Head 871-0010 1 Nut, Hex (#10-32)
(#6-32 x 3/4") 10 320-0455 1 Breaker, Circuit (CB21)
853-0003 2 Washer, Lock - ET (#6) 812-0061 2 Screw, Machine - Round Head
850-0020 2 Washer, Lock - Spring (#6) (#6-32 x 3/8")
3 Ammeter (M21) 850-0020 2 Washer, Lock - Spring (#6)
302-0414 1 0-500 Amp Code 522 (385kW)
302-0415 1 0-750 Amp Code 4X,7X,9X(450kW);
Code 522,523(450kW); Code 9X 11 406-0334 2 Clip, Fastener
(500kw) 12 406-0333 2 Stud, Fastener
302-0416 1 0-1000 Amp Code T (450kW); 13 517-0131 1 Plug, Plastic
Code 4X,6D,TX (500kW); 14 303-0076 1 Knob, Pointer
Code 522 (550kW); Code 4X,7X, 15 308-0284 1 Switch, Selector (S21)
9X (600kW) 16 303-0032 1 Knob
302-0640 1 0-1200 Amp Code T (S00kW); 17 303-0170 1 Rheostat (R21)
Code 6D (600kW) 18 151-0402 1 Poteniometer- 5k Ohm
302-0641 1 0-1500 Amp Code 519, 520, 521- 21 870-0053 1 Nut, Hex (#10-32)
(385kW); Code 5D (450kW); Code 22 850-0030 1 Washer, Lock - Spring (#10)
7 (600kW) 23 332-0051 1 Clamp, Loop
302-0642 1 0-2000 Amp Code 54,58 (385kW); 25 Strip, Marker
Code 4,8 (450kW); Code 54,58, 332-1242 1 16 Place
519,520,521 (450kW); Code 4, 332-1248 1 12 Place
5D,8 (500kW); Code 520 (550kW); 26 815-0544 6 Screw, Machine ~ Round Head
Code 5D (600kW) with IT Lock Washer
302-1044 1 0-2500 Amp Code 54,58 (5S0kW); (#6-32 x 1/2")
Code 4,8 (600kW) : 27 300-2977 1 Regulator, Voltage (VR21)
302-1208 1 0-1000/2000 Amp Code 31 (450 and 28 812-0065 4 Screw, Machine - Round Head
500kw) (#6-32 x 5/8")
302-1209 1 0-1200/2400 Amp Code 31 (600kW) 29 853-0003 4 Washer, Lock - ET (#6)
4 Voltmeter (M22) 30 301-9315 1 Bracket, Mounting
302-0421 1 0-300 VAC Code 4,5D,9X,54,58,519 33 508-0001 1 Grommet
302-0612 1 0-500 VAC Code 6D,7,7X,520,522, 34 406-0332 2 Receptacle, Fastener
and 523 35 800-0045 4 Screw, Cap - Hex Head
302-1072 1 0-600 VAC Code 4X (5/16-18 x 3/8")
302-0718 1 0-300/600 VAC Code 31 36 850-0045 4 Washer, Lock - Spring (5/16")
5 Meter, Frequency - Reed (M23) 37 402-0078 4 Dampener, Vibration
302-0221 1 230 VAC, 60 Hz 38 337-0049 1 Strap, Electrical - Ground
302-0256 1 230 VAC, 50 Hz 39 815-0026 3 Screw, Machine - Truss Head
6 Meter, Frequency - Pointer (M23) (#10-32 x 3/8")
302-0810 1 208 VAC, 60 Hz 40 Panel, Control
302-0811 1 240 VAC, 60 Hz 301-3342 1 4 Meters, No Ind Light Hole
302-0894 1 240 VAC, 50 Hz 301-3170 1 4 Meters
T Meter, Totalizing - Time (M24) 301-3449 1 5 Meters, No Ind Light Hole
302-0466 1 60 Hz 301-3312 1 5 Meters
302-0469 1 50 Hz 41 301-4135 1 Box, Control
42 Current Transformer
) (See Separate Page for
Components)

51




REF
NO.

4, 0F SV N

PART
NO.

800-0052
526-0029
850-0050
862-0003
302-0625
302-0589

302-0644
302-0645

QrY
USED

[0~ ;]

w W

Current Transformer

PART REF PART
DESCRIPTION NO. NO.

Screw, Cap - Hex Head

(3/8-16 1-1/2") 302-0625
Washer, Flat (3/8") 302-0589
Washer, Lock — Spring (3/8")
Nut, Hex (3/8-16) 302-0643
Transformer, Current

450kW 60Hz, 3I90kW 50Hz Sets 302-0645

750/5 Ratio Code 9X,54X,
and 4X Spec B thru D

1000/5 Ratio Code 6D,7,7X, 302-0589
31,560,520,522,523 and
4X Begin Spec E 302-0643
1500/5 Ratio Code 5D
2000/5 Ratio Code 4,8,54, 302-0644
68,519,521
302-0645
302-1073

38

w W W W W ww

ww

QrY PART
USED DESCRIPTION

500kW 60Hz, 450kW SOHz Sets

750/5 Ratio
1000/5 Ratio

Code 9X
Code 4X,6D,7X,

31,56D,522,520 Begin Spec E

1200/5 Ratio

Code 7,523,

520 Spec B thru D

2000/5 Ratio

Code 4,5D,8,

54,58,519,521
600kW 60Hz, 550kW 50Hz Sets

1000/5 Ratio
and 4X Spec
1200/5 Ratio
56D,522
1500/5 Ratio
522,523 and
2000/5 Ratio
2500/5 Ratio
519,521

Code 9X,54X,
B8 thru D
Code 6D,7X,31,

Code 7,520,

4X Begin Spec E
Code 5D

Code 4,8,54,58,



REF  PART
NO. NO.

1 821-0010
301-2904

301-2905
821-0014

W

508-1000
331~-0088

D »n

QTY
USED

24

@ N

-

Control Housing

PART
DESCRIPTION

Screw, Self-locking - Hex
(1/4-20 x 1/2")

Panel, Access - Top

Panel, Access - Side

Screw, Self-locking -Hex
(5/16-18 x 1/2%)

Channel, Rubber

Bushing, Cable

REF
NO.

7
8

9
10

11
12

PART
NO.

508-0203
821~0010

821-0014
301-4125

301-4110
301-4118

QTY
USED

ey

1

M-1202

PART
DESCRIPTION

Bushing, Cable

Screw, Self-locking - Hex
(1/4-20 x 1/2")

Screw, Self-locking - Hex
(5/16-18 x 1/2")

Bracket, Double Angle

Panel, Control - Blank

Housing, Control



Wattmeter

126A.

60



REF
NO.

1

s ON

O @ -3

PART
NO.

821-0017

850-0045
862-0014
860-0008
856-0002

302-1082
302-1083
402-0078
301-6987
338-1936

QTY

USED

Ll ot SN [o20¢ <l (O N )

Screw, Self-Tocking - Hex

Washer, Lock - Spring (5/16")

DESCRIPTION

(5/16-18 x 1/2")

Nut, Hex (5/16-18)

Nut, Hex (#8-32)
Washer, Lock - EIT (#8)
Transducer, Watt

3 Phase, 60 Hz

3 Phase, 50 Hz

Mount, Vibration
Bracket, Mounting

Harness, Wiring

REF
NO.

10
11

12
13

Wattmeter

PART
NO.

302-1722

302-1721-12
302-1721-13
302-1721-14
302-1102

302-1118
302-1119
302-1120

QTY
USED

N

PART
DESCRIPTION

Wattmeter (Less Dial) -
Begin Spec E
Dial

Scale 0-400 kW

Scale 0-500 kw

Scale 0-600 kW
Wattmeter {(Less Dial) -
Spec B thru D
Dial

Scale 0-400 kW

Scale 0-500 kW

Scale 0-600 kW




Circuit Breaker

Spec E

Begin

62




REF
NO.

1
2
3

&

PART
NO.

301~9778
301-9779
821-0010

301-9781
301-9793

812-0157
800-0031

526-0108
S526-0115

850-0040
850-0045

320-1460-09
320-1460-10
320-1460-11
320-1460-12
320-1461-07
320~1461-08
320-1461-09
320-1461-10

320-1464-09
320-1464-10
320-1464-11
320-1464-12
320-1465-07
320-1465-08
320-14635-09
320-1465-10

320-1468-09
320-1468-10
320-1468-11
320-1468-12
320-1469-07
320-1469-08
320-1469-09
320-1469-10

320-1472-09
320-1472-10
320-1472-11
320-1472-12
320-1473-07
320-1473-08
320-1473-09
320-1473-10

320-1476-09
320-1476-10
320-1476-11
320-1476-12
320-1477-07
320-1477-08
320-1477-09
320-1477-10

320-1480-09
320-1480-10

QTY
USED

[N

N NN

s s e e

Ll e e e e L Ty N U NI

Ll e i anl l ol e S P W NI N

Circuit
Begin

PART
DESCRIPTION

Box, Breaker

Panel, Breaker

Screw, Self-locking - Hex
(1/4-20 x 1/2")

Cover, Box - Circuit Breaker
3" x A" Breaker Hole
2-1/2" x 3-5/8" Breaker Hole

Screw, Mounting
400 - 600 Amp Breaker
700 ~ 1200 Amp Breaker

Washer, Flat
400 - 600 Amp Breaker
700 - 1200 Amp Breaker

Washer, Lock
400 - 600 Amp Breaker
700 - 1200 Amp Breaker

- Breaker, Circuit - 3 Pole -

Standard
400 Amp
450 Amp
500 Amp
600 Amp
700 Amp
800 Amp
1000 Amp
1200 Amp
With Auxiliary Contacts
400 Amp
450 Amp
500 Amp
600 Amp
700 Amp
800 Amp
1000 Amp
1200 Amp
With 12 VDC Shunt Trip
400 Amp
450 Amp
500 Amp
600 Amp
700 Amp
800 Amp
1000 Amp
1200 Amp
With 24 VDC Shunt Trip
400 Amp
450 Amp
500 Amp
600 Amp
700 Amp
800 Amp
1000 Amp
1200 Amp
With 120 VAC Shunt Trip
400 Amp
450 Amp
500 Amp
600 Amp
700 Amp
800 Amp
1000 Amp
1200 Amp
With 240 VAC Shunt Trip
400 Amp
450 Amp

Breaker
Spec E

REF
NO.

PART
NO.

320-1480-11
320~1480-12
320-1481-07
320-1481-08
320-1481-09
320-1481-10

320-1484-09
320-1484-10
320-1484-11
320-1484-12
320-1485-07
320-1485-08
320-1485-09
320-1485-10

320-1488-09
320-1488-10
320-1488-11
320~1488-12
320-1489-07
320-1489-08
320-1489-09
320-1489-10

320~1491-09
320-1491-10
320-1491-11
320-1491-12
320-1492-07
320-1492-08
320-1492-09
320-1492-10

320-1495-09
320-1495-10
320-1495-11
320-1495-12
320-1496-07
320-1496-08
320-1496-09
320~-1496-10

320-1500~09
320-1500-10
320-1500-11
320-1500-12
320~-1501-07
320-1501-08
320-1501-09
320-1501~10

320-1504-09
320-1504-10
320-1504-11
320-1504-12
320-1505-07
320-1505-08
320-1505-09
320-1505-10

ey
3

u

17

el ey e

e e g e b e bbb d b e ped b g bt e pd A e Ll ol o S N ST N b= peod hmd b b pd b s

= b s b b e

ED

PART
DESCRIPTION

500 Amp
600 Amp
700 Amp
800 Amp
1000 Amp
1200 Amp
With 480 VAC Shunt Trip
400 Amp
450 Amp
500 Amp
600 Amp
T00 Amp
800 Amp
1000 Amp
1200 Amp
With 12 vOC Shunt Trip &
Auxiliary Contacts
400 Amp
450 Amp
500 Amp
600 Amp
700 Amp
800 Amp
1000 Amp
1200 Amp
With 24 VDC Shunt Trip &
Auxiliary Contacts
400 Amp
450 Amp
500 Amp
600 Amp
700 Amp
800 Amp
1000 Amp
1200 Amp
With 120 VAC Shunt Trip &
Auxiliary Contacts
400 Amp
450 Amp
500 Amp
600 Amp
700 Amp
800 Amp
1000 Amp
1200 Amp
With 240 VAC Shunt Trip &
Auxiliary Contacts
400 Amp
450 Amp
500 Amp
600 Amp
700 Amp
800 Amp
1000 Amp
1200 Amp
With 480 VAC Shunt Trip &
Auxiliary Contacts
400 Amp
450 Amp
500 Amp
600 Amp
T00 Amp
800 Amp
1000 Amp
1200 Amp




P 7]{'f 959~1o@9 (3 79)

SUPPLFMLMIARY pARTs*“'

‘vfﬁ ‘."“H

This uupplc:mcmmry Parts. &mst‘ Applwb 10 the %tamdmd Ll:“ ‘
Use® these, parts in plat&«e ui/ox in additi Lcm m"thmw lxsmd in Ma Tts.
. mLatalﬂg. 96;0 0229 and S::ufaplementmy Pm‘ts. h;st 960~ 101‘@ CB T

wh

/ R . v Co e e
| S j/i 4 e e
| SET DATA TABLE - o -
HODEL ARD ™ 4\ ELECTRICAL DATA -
SPEC NUMBER . o [ WATTS VOLTS HERTZ WIRE | PHASE
WA . E # - ‘
417.0 LDFY-52R/*|-417,000 | 220/380 | ~so | 4 | 3
' e : ' o ' N
| 417.0 LDPY-522R/*| 417,000 240/416 50 ' 3
oF " * ¥ f
462.0 LDEY-4XR/* | 462;000 277/480 60 4 3

* - The Specification Letter Advances (A to B, B to €, etc. owith Manufacturing
changes.
& «

REPLACEMENT ENGINE

100-1584 1 ‘ Enga m“ Replacement

l"i‘
M N b

%



. ";‘MI'SIA:ELLANEDUS ENGINE F’ﬁ\RTS .

B3 B4, BS .

mhum""‘hm:

0’3 «)y 49

e
‘ 4 ”% WW’ u.ﬂ &, ﬁ m‘[;ki' @ 3
45, 5 0) e ! hjﬁﬂl‘;ﬁ;wm@' ] ﬁﬂ!’ /aw w«\

p 62 m;:a] lz:ﬁm I ,M ) © a, 65
C y S :
e

aﬂ (4]

O
T

rd 3 :E;, 4 8
i

"
i




501-0216.

ek

<36 ¢ 338- 1167 N
37 ?416 0632’ 1
38 .. 330-0093 3
3 330-0105 1
40 508-0201 8
41 331-0149 6
42 508-0009 2
43 . 508-0001 1
44 331-0176 2
45 331-0163 1
46 . 331-0167 1
47 331-0155 1
48 ~ 330-0096 1
49 '331-0150 4
50 508-0202 - 4
51 338-1141 1
52 : 330-0096 1
5: © 870-0196 1

54 508-0015 ! 1
55 809-0035 1
56 330-0094 1

57 330-0004 1

58 301-4713 1
59 301-4716 1
60 301-4715 1

61 331-0153 4
62 331-0181 3
63 331-0180 3

64 821-0010 1

65 870-0212 1

66 331-0165 o
67 813-0098 &
68 853-0008 : 6

151-0423 : 1

151-0399 1

151-0441 ]

7 151-0442 1

151-0443 2

1 151-0411 1

. 1

. Check fc)x ktnzi)ew ~Colwan numbers when ordering

Wﬁ;km Inmﬂmuﬁd in 55# 1167 W%}AHL

.
xlx

*Serew,

“slever, Actuator

—H&tﬁ&Sﬁ, Lﬂgln& Wiring

*Conduit,

(Includes Parts’ Marked *)

VCab}w Assy, $tnrtﬁr A

*Box, Handi (Outlet) 4 x 4 R oo
*Cover, Outlet Box
*Bushing

*Connegtor -

*Grommet
*Grommet
*Conduit,
*Conduit,

Flex
Flex
Flex
*Conduit, Flex
*Cover, Outlet Box
*Connector
*Bushing

*Harness, Covefﬁor W\r1ng
*Cover, Outlet Box

"Wut, Insulator

*Washer,

@

&

Sheet Metal - Roundhead . ®
3/4" 1g)

(2 x 4) .

(#R-32 x
*Box, Handi
*Cover .
*Bracket, Box Mig. o ¢
*Bracket, Box Mtg. | 4
*Bracket, Box Mug.

*Washer, Reducing
“‘tldp, Half
*Strap, Half

*Serew, Cap - Locking lHead

(1/4-20 x /2" 1g) :
*Nut, Hex - Self Locking (1/4-20)
*Conduit, Flex

*Serew, Machine - Wumﬂuuwmul‘
C{#10-32 x 578" 1g)
"Washer, Lock - External .(#10)
sActuator, hmvvraux (B¢ HL1003-0-U24)
b{0n1ami (Includes Mtg buxnwh
(B.C,#DYNL 1000-20-24)
(B.CHDYNC-208)
Threaded (B.C HGYREF-43-1)
Rod End {1' O ’UY“&. 47 - AK'B
Magnetic {B.CHDYNT 10200
, Actuator Mog (B0, HOY N - mub

+Rod,
«»M aring,

Pick up,
“eBracket

B

TS, | s

larness ﬁn“w semby ﬂf



um‘ Rl 3
P

“‘aﬂwm‘%m
p g ’“MI%
o
W h
¢ o mﬁ""%ﬁw
I » %%
“hx%w%
o Y
",
i ",
u %W\ . %‘mm immm
oo Wy ™ I L R
P M;% %I”uu% I\ %%‘ Mgy, m% W“’ 7 ‘qw-m e 12
’ ] u?y i %’J « ‘::F‘ "‘“"llmmmmmlm'““m m”‘l E ‘EE,
N.,, "‘mln“m

| ::.‘ﬂ o
RZan = - NN

1) P,

A

s

~ ‘ 5
, i 1 - N m{" ‘W"W

13~

Ak {4

™ R
B ,w "’,m? )

N
R Mﬂm /
%0

i




Eﬁ

19

\2’149>1537LL§ :?;ff““

140-0757
140-1598

140-1548

140-1545

800-0071 .

850-0055

862-0004 -

800-0028
850-0045
526-0022
870-0257

140-1590

800-0131

. 850-0070

526-0004

140-1591

$26-0014 -

140-1630

140-1631

'T~;~Support, Air Clear

Cleaner, Air (Includes
Clamp, Air Cleaner
Tube, Air Cleaner
Indicator, Service
Hood, Air Inlet

bcwwwu Cap - Hex Head (7/1% 14 x l” ly)
Washer, Lock - Spring (7/&%”)

Nut, Hex (7/16-14)

Screw, Fﬂp - H&x Head (5/16- 18 x 1" 1g)
Washer, Lock - Spring (»/lb“

Washer, Flat
Nut, Hex - Self: Lwchxnb
Brace Air Cleaner

Screw, Cap - Hex Head (5/8-11 x 1- 1/4” 1g)°
Spring (5/8")
Washer, Flat (11/16" ID x

Washer, Lock -

9/64" Thk)
Brace, Air Cleaner
; Washer, Flat (29/64" (D
S 178" Thk)
Element, Primary
Element, Safety

(5/16- 18)

x 1-1/2" 0D x

&

3/4" 0D x




10
11

12
13
14

PART NO.

526-0018

800-0156
850-0079

862-0020°
130-1199
800-0159 -

130-1198

370-0028

505-0185

50480011
C505-01004
130-1237
130-1328

821-0016

. .870~0257

800-0094

850-0060
- B0D-0051
8500050

8620003

T BO0O-0091
.uugw Jﬁ% -

o mm.muu.-mum-.mum-uu-«

food G

"Suppmvt
".Screw, Cap - Hex Head (3/4 10 X 3')

Nipple,

- BeTew, Gap -

2l
7

PART DESCRIPTION

Washer, Flat (?I/h%“ (D X 5/8" OD X
1716 Thk)

Screwys Cap - Hex Head (! 3/4-10 X 2-1/4")

‘ Wm%h?x” Lock - aprmmg (3/4')

Nut, Hex (3/4-10) .
Radiator

Plate, Radiator Mounting
Plate : .
Pipe - Hmlf (1 /ﬂ X 1 1/2')
Valve

. Nipple, Close ( 1/2 X1 /2“")'

Radiator

Guard, Fan
. Screw, Cap -

Hex H@dﬂ (J/lb 18 X 5/4“)
Nut, Hex - Locking (5/16-18)

‘Sc:ww Cap - Hex Head (1/2-13 X 2")

- Spring (1/2")

‘Hex Head (3/8-16 X 1-1/4')
Washer, Lock - Spring (3/8") i

Nut, {Pﬁ (378~ l@j .

Screw, Cap - Hex Head (1/2-13 X' 1-1/3")

Washey, Lock

~ Nut, Hex (1/2-] ) %)
“Tie, Cable
Serew, Cap

‘ *wﬂ&&ﬂ%i&iﬁﬂmmg
[1/4-20 X 5/8'%) |



49
50
51
52
ﬁ@

54

55

56
57

60 -

61

- 62

63
64
65

v:;503»0a21,?wﬁw
. 130-1837
T 870-0243
. 130-1333
. 130-1251
501-0247

505-0297
505-0102
505-0132
505-0324
130-1045

130-1253

503-0856
503-0398
503-0860

- 502-0041

130-1247

130-1228

130-1254
800-0028
850-0045
862-0015
130-1331
403-1141
130-1249
130-0944

. 5260028

526-0155
526-0018
148-0274

. b B .
B G RO RS RS B BRI BRI RS RJ B RO BJ BRI B B~ RS B3

L = %
T Twr

:,{jBracc, ?an

"~ “Nut, Hex =~ Lot
Brace’ Fan Gumrd ‘g;a L e
 Tube, Radiator Inl&t “;vﬂﬁ\-;af”

amp, Hose

Line, Flexible

Bushinm, Reducer (1 1/4” to 1')
Nipple, Close (1 X 1-1/2")
Elbow, Pipe (1") ‘ -

,Amwmwwmpipw
Support, Radiator

Tube, Radiator Outlet
Hose, Radiator

Clamp, Hose

Hose

Elbow, Inverted Male (1/4")

Shroud, Partial - Fan

ﬂxaukut, Brace Mounting

Shroud, Partial - Fan

Screw, Cap - Hex Head (5/16-18 X 1)
washer, Lock - Spring (5/16")

Nut, Hex (5/16-18)

Brace, Fan Guard

‘Washer, Square Bevel

Bracket, Fan Shroud
Bracket, Brace Mounting
Washer, Flat (1/2")

Washer, Flat (5/16")

Washer, Flat

Bracket

NOTE: to order all parts listed for conversion,
-prder by nunber 179-1058.

g




, GhNERATOR o
g;rv Y. USED wxm mmcmrrmw o
 ,}17““;‘r?‘fSQGRfﬁetsr(ﬁiO / 380 VOltb) S
;201~17$9 .1 - 522R Sets (240 / 416 Volts) . e
2201= ~1788 1 ‘4XR Sets (277 / 480 Volts) Yo
(L RN -CONTRC)L (AC Portion)
REF. NO. - PART NO. ‘ g'rL USED PART DESCKIPTION -
Q% | 332-2030 | 1 Regulator Board, Voltage (See
‘ Separate Group for Components)
28 5 301-4668 1 Box, Control
29 321-0223 4 Fuse, 15 Ampere
30 321-0177 1 - Block, Fuse - 3 Pole
3 3210176 1 Block, Fuse - 2 Pole
32 338-1104 1 Harness, Wiring
151-0402 1 Potentiometer, Governor Adj.




T ﬁ

ﬂ'w mw

e m ¥ JL ‘"m {:ﬂqﬂ
wai |[ uwa Ws
WW y [y 4
. ﬁ‘,‘.::‘ '.59 }wm. ) < l ba
'''' S [ | SRt A
Didpren s % | 1) I
o [ [m {, Ij JC}
. d L sipa

"% weons
L -
1 2 4 4 3 6 ¥ oo L o T VI ¥
Yo

WP DOARD AW BE g

.

o

RIR
mmi
CR4
F1.23
L[on
Qe
ma P)} N
R
R2.3
4
As ¢

Ro

2%
Fa, 16

A10
A1

. B2

F1d
14
115,27

Y

faa

R30.22,20

& 30
21

R4

F25,31
W ] M\M ‘i

Fab
THY
15

B3
Ho
Hap

ORI thru 11

: 355%#?
i 385-0040
o 3850047
HA 355’0044 R '
| 3550046
- 355-0058

. mL"‘a{ 2

355-0048

_ 856-0059

57-0014
J50-0036
350-0025
3550026
321-0204
367-0005

- 362-0017

S8 10004
360-035%5
J50-0351
350-107%
JEI-0040

353-003¢

J50-0508
Ky

L

35 1-DBHS

HE R m'uu

%| 4cwm
25 1 1
’i S04
i».,a(.)w(l- ah
5Ll

080210

351-0520

a51-0522

““u 1052

01

BO3-02 1

E’l SALE0N)
MH i
BEO 1014
BEQ- 1007

s

- wd b

9

-

- R

P

T figaintor, Fied

 Pasistor -

.‘Cnpmmor - 22 M1, 42";»0 vmt;_ s “ .

2 Capacitor < AT Mid, 400 Voit = L
" Capacitor - 47 Mid. 250 Vot -
Capacitor 1 Mtd, 100Wolt

Capacitor - 33 Mid, 250 Voit

Capacitor - v Mig, 400volt |
Capacitor - Elsctrolytic,

100 MId, 10 Volt

%P”uéu«::m‘w« = Bilicon :
B6Volt :

Diode, Zener -
Diwda,, A‘m.m 20 Vol
Dicda, Lener - 'lii; Volt

Fuge - 1.4 Amp
Integrated Gircult
Trongistor « Silicon (NPN)
Transistor - Unijunction
Roslstor - 175 Watt, 47-Ohm
Heaistor « 1/¢ Watl, 33-0nhm
Hesintorn - 2Watt, 4,700, 000-Ohm ~
Raesistor, Fixed » 10 Wall,
C2T0-0Ohm
Hesistor, Fixed - 15 Watty,
5.000-Ohm
Hlasistor « /2 Wan,
Fwpestor - /2 Walt,
A, GO0
Feoalstor - 1/ Watl,
51,0000

FU00-Ohin

- B Wt
Y 15,000-0hm
Raesistor - 172 Watt, 80,900-Ohm
C Fasistor - 172 Wart, 1 L)‘UQ*U“IVI
Papistor- /2 Wan, 220 :
Flasistor - 1/2 Wail, 1l(‘){),t. ()
Flaoistor - Matgl Film -
14 Watt, 11:800-Chirn
RO RO meter - 172 Wl
o 000 q,)mm

-

" Reslstor - 1/4 Watl, 28000 Ot «

Poststor, Matsl Film -

B a0, 000-Otin
Flemtstorn, dated Film -7

/4 Walt, B.870,000-Ctirg
2 Watt, 10000 Cihen
T2 W,

Potontiormeiyr -
100, O0-Chiveny

Flaagsior < 1/ Watl

1":1mm;um Block

Eachi, Saripr - 4 Vol
Ly« Fuse : ,
f‘ld.ﬂtw - Wﬁzgimﬂ‘ e Pl %

flsiator - 2 Wall, U G- iy
fiwwﬂw - ‘;’ Whatt, £, 5B00- Ol v




i

"WIMM

lf fﬁ?ﬂ ?;:;:mm

‘ u‘iml‘:.w g

ﬁgijfm\'; e 4. "3
oai, -

@

_;(M doep

.ﬂu-n“n“

wwwwwwwwww

&

‘‘‘‘‘

16
Uiy i o /
"o (-
- s T
‘ ’m’uﬁm».mwmmﬁﬁimmmmmmﬁmﬁ'ﬁm

iR % 'i »wi:ﬂaf;;mmw
\ jk %4 Ld én{aiw
ol ;ﬁwmmu&u kil

i

: 1
bl

Y

 cowthoL @naiEsecTIoN)

°‘“;gii]E"“x m /
try g Wi

nnnnnn

. d)%;"

“““““

‘‘‘‘‘

i - o ':;:w--wuuw“‘ ! ‘\Ih b
- ¢ cok
ity r




CONTROL (ENGINE SECTION)

HEY, PARY T QTY, PART | REF PARY vy ANT
i L (It " : LR NE o \'" R W"ﬁlﬂll’
NO, W()A‘ M;ﬁ»ﬂkﬁm : DESC WW'TM?M e s CNO, T ONDL. . UBED S wmmammm
} ia»u.mam o1 Ameniplir (JM}-M) ‘ s 63381019 ] Mwwims Wmm; {malumm
2 M)\w{)f*m 1 Switch, Push 5 R S Pane Mmrkm\l 13- i :
3 3‘193~4JM3 . B -Gauge, Ol Pressurs (0-80) 17 3320084 ‘ﬂ;,‘,,b tConnectar, F"mgwhlwmcm T
4. 193-0245 1 Gauge, Water Tomperature - L R (12 Pin)
5 EWITCH TOGGLE: , : 18 30041579 © % *Module, Time Delay Stan-Stop
30B8-022 1 Standard Sots ) M 3930769 2 150tket, Rulay 2
, 30&90347‘ 1 _Penn State Sets o 20 A8T-0004 { \mm;m ‘
6 321-0147 1 Fuse.- 5 Amp Y, 21 332-1008 1 tBbard, Terminal (20 Place)
7 321-0217 . Fn.mmho!dm ‘ 22 3321559 w1 Strip, Markaor -
B LIGHT, iNDBCM QR ‘ 23 316-0369 1 Transtormar, Step-down
322-0119 1 vauwm Co 24 I5T-0004° 2 Diode .
322-0120 1 Low O Frossure 25 307-0061 1 Fiotay » Starl Sole anowd ©
: 0121 1 High Enging Tomparalurg 26 BI5-DIB7 4 3 ‘ art Hpnid,
220122 1 Low Engine Temparatuire ; sl Drive
22-01273 Ovarspoeed i 1 W 13
u.ﬁmm.jsff 4 Chvar Yollege e | fsover, Acass - Control
9 300-1672 1 “Lhassis, Control . hochute
10 301-4592 1 Pansl, Control 28 1 "Bodule, Cycle Cronker
™ 193-0250 - 2 Fegistor, Gaugea e ¥ *Madule, Start-Thaconnect
0 332-0052 [ Clamp, Loop 30 3 "Module, Overspaed Control
13 307-157 @ Spring. Hold-down « Retay ’ I B 1 “Modgule, Momitor Mo 3
4 30741069 1 Rotay, Armature - Hlarter 32 m) EY 1 “Moduie, Monitor Mo
Protoction 33 A00-1578 1 "Modide: Engine Shuldown
15 307-10%6 1 Ratay, Armature - Stan
hsconngct ° - Soo Sepsrmie Grouwp h*wﬁ,mmmmmnm
% -

tnciudedd m Wining Harmasy



’1\ %‘ '|

’\x:

i, "
: « m B,
“ . i H‘ h,,‘ hN ‘4!1, by, ) g
B, LM&R::"‘? ..,m “‘“@4‘“ N w.,u‘jn: %
) \h‘m» : K. : i 0
,»uw“""”‘"fﬂh’%u 1 ' 1&:::4::»*“““”"”
e pri
- A e, b, i3
S L o) | e €
g "lﬂm,, 4 e ,m‘:‘ﬂ,;‘]iwmﬂif}’ a0
I ‘p: M“"‘) i }L“ﬁ‘l f‘wlw
‘ ut, M;! R |
4
‘ iy qu..uu-‘%l‘l 1,
) Jmn;’“ ““‘"'l jonaif-
v 1 Vﬁ] ; Mﬂwm.mnluuﬂtmw:mmwlllm AN o
) raaes “\ .
W " R [
: -
, : s Wil :m“"g[i”d”wu\ %N””“ 5 q .
" .,mxm,m,w:mnﬂﬂilnm'M”ml e gl ? wll "l i ]) LJ IR
- & ‘”3. e p % g o " E “ﬂi ol !1! ‘ h|| :U "‘; L2
; " R'#\;,mwm ‘ et gl ”‘k il ,J bi ) il I
i il ' ;( L il x" U\' | n rl""““! " |:[< o @
° i;h ] - S‘ﬂug]”""u! ‘nM d ' - “‘!“,,)Inmm‘
{‘ "’vruw ! i il
ks s %
o] - ;
¥ _ - I3
i $ ' '
Ly
¢ , ‘ L s L oD f!CnM Dhmasis, ordrod dU»«’!Wll.ﬂMM?E“HE\?D
AU :I*. lin 2 I’M‘M oped, Printad Dleeul
i & 3013000 chat, Motule Lover by,
B m? 'a“ﬂ 7 Py, Waylng
‘ @ DR Berow, Maching - Boundhag ’
: . ‘ (b ¥ DS Ewyg,p]
P - B v S LN , ¥ Gttt I"x!um Mt
. I z.MM*&»HM 2 Suviloh, Blde
) - . T, Ba-unsy Cod Serew, Maching - Roundhesd
- (0G50 w4297 bong)
, B G530 m cde e Wb, Loohk o uuwm b )
S Lo B S26-0047 4 Washer, Flat (1477 1D »
. . o . v BG” O » 1327 Thiv
3 ELIE < Pt B {94030
. ) ’ i3 1 Eioeh, e
i 12 & { :
: T I Yo a
@ - 1
5 ' ' ] 'l‘\
I : * , 4
oy ) ) T & \

SR W

Sy PR



©a13

" 32

P A
MO,

J56-0059

385-0062

#

35801

20178
KPR
32201
BBV
3870004

@

Gy,
USED

¢
ln 4

'TIME DELAY START-STOP =
. MODULE (300-1578)

R,

e -.,:Aiﬁ"';"u"“ - e V o mmo 7 ‘ S ;
T T -!=a~m_:3mhm (RO e
- 1MI|3~ ‘7, . | ’ RN

4;,,. e ,:,w C} g;"}:j :

i

nmasnIER b

= 3 oaes m‘b

I sTRIE! .

A [E4] ¢ i3 ¢8 E T ‘ )
: W ) L o

2]

Bl

P

o

i P sy

iy [hrsutns

[ —

i il : imun

@:@‘zm B gwy x]f' Top 18
i " g umwm, ) y [t kI
«m.ﬂ ]b ) ‘ " almuM\mumamﬂn:{}m‘”lw o
iy & I— ¥
i ‘ll.“ij " ,,mnw'“”' ‘"""“”'"“'ﬂnwwaM""”’ - Tk m [ q..mauu@mh': W“\.ll‘* o
' TG it
v iy, A58 L

L —

fy
F' v,},\e“dn.‘,‘”‘_ umma

juansio
AR

T——
H
s il

i,

| D 7 ﬂwi

ey

sapaiae]

YT T i
R s S
| —— K

L.

st s o oams Wy w B

v B 9 ""“3, Rl . B

R B

v Tyt A R . vhllj
fod i’y o “ f

sz
umui E[:m.mzlnu P y[mm:

b \
—— a.m.mmq}
Ranvosan
y

Oy Dlp = AR P E

0 4 0 e P

Lant HIEF QY.
DESCRIPTION B M. UBED

«;“Zitaungmmn::‘,nM:w Hlsetrolytic
(6.5 Mid., 35 Volt)
o Heitoy "{; m N SILIoN

{1 hdgl, 100 Vol

D)
§ Wt

Loy oF, T artalum ) ‘
(1.0 Mfek, 2% Vony itor {47
Lamp, indinalor Hﬁ.mf.nmmn\r ¢ 1 Framstor 3 -

Lawng, fodicotor (Facd) ‘ 178 Wit - -
Laogng, Indicatpr (Red-Clroon) 10,14, KRR ] & Hemsios { ARG T T Vi SNAY
Plgcoptacie, Lump T, R
Facttiorn, Dinde B2

MOU‘ Yoil, 400 b} By,
Dioda. Zener {13 Vol b2

B-Chben; 4/ M.&M“‘}
LW

T Mawislof {EH0,00
4 Plasmimtor {13 GO0

1 " :



- . ; [P

- SSHUTDOWN MODULE (300-1578)

i ;;.“'
& ’ .
W . S . >
| @
LT
& {\mmmmmm
111 ‘
. o i
: 0

. ’lzrlut\lumnmmmnummvme' 13 u\#‘j "

! il b
le,,; k)
wy B
. o

sy
Hag I S Lol
l?@ {unmm...w.] “"‘“'ﬁmmummggjﬁ“i’“ s "mrl
) ) - ]‘mlﬁ-mmumnﬂ%‘m )
e A qc;MJ S——
o / bR
W
4
A i)
! . i %

FHEF. fART €27y PBaRT
M. fild . LIS L W 35 0 BRI BT L0 I
N0-1578 1 Modula, Shut Down

1 i
2
4
" :
1 ST gl {odd Wi

e Wiolg)
L L vitor, Tanlabsra (5.8 Mid.,
5 Wolt)
“ e f Fectifiorn, Gate Control
BET 0 19 Fagtifiar, Diods {400 Vol
WO BAAY

By, 2 BT AOTH 2 Plelay

on ¢ B Transiator, Signal

i T 1 Flasistor (3,000 O,

) ' ' Y2 W)

1 Smislor (87
i

sl
gt |

N 4 B,

U it

——— N



iy, / . . ’
o BOC-TE womTOEMO.) ., €MD
can T
wuu-n{w}:i“ymm & E" . )
) 8 23 G : g ‘
o " PRR—. 3 GRLED .
b e B0 O &e ¢
) % vl Y E 18 #0
gnge igwmﬁa * ‘« 8
(A
B 0y
i ¢ " i
P o if QH 9 |
ey i
() vape
S "F]a ; BREL 4"
M), ool el e
FNCY T s S S @ gmwi.mc
42 e . @:‘ﬁf‘ “;‘;l 3l § ©
PR TISRNEL - ;. i § i 4
“"'“'ﬁ.m.m.,.l,,m.j”“j‘” @.u.mli“ oay L
qu; 1MMD «muu,jﬁmﬁ-u:“&w,m ‘I“W;K;.;muu-wm::: w‘;nn\u i? ‘ .
BB o b BE o
'im..,m:? I oy 4]
i
+ TLLE £RIP)
] el - ‘ ,‘
[ £ 4 i
“‘18 iy b . |
L JHWW mmé ey 1 Wi I;’
(Pt i J]
Worpiy e
‘iw&‘ﬁm mmmwm‘% ,
]
I
N i

LAV E WS

015 Hepr Myrmbar
iwle) ¥

peteoiytio (5.0 M M

6 9

-0 )

A5 1

, Taetadums {8 Mifd,

b
o W‘U”ﬁ : VWt \\) .
L5658 355-0041 3 0C m.g;»um,:mmr Cemenrnic {82 M ., i Fosmior (5,1 MIHH,MIU‘ Watl) .
b Vo) @ Pasinior (2 J" e, TR Wall)
Lo Fy o . . " 4 . ae ' | " WA IM([\J#U"M
) =300, 570004 16 Recutior, Diode (400 Volt, , 'I} I‘ an{ o7 ( “!)‘am l;:‘ "q i'untvl)
s 090y L CRDEN
‘ﬂiljf»l‘ A0 T Diode, Zener {118 Yoll, l‘f’, ‘%;I“ " ‘ o ‘*f, “' .
CA00 AW i Lybar u‘m i)
} }U ; )A ; 1 furn, ’H” W)
TzM ) w g’ua ‘ﬂ ﬁ R . PR
( @ e, 172 Wi
“ i yry g i)
M‘i i Ien b1}
; ) 4 W, b WAy
. Jihd iy
2 ] mm.‘lf.%::w, LA . ‘ . .
5 ! . .
b ! ‘ .
b
i o ‘ v.;, ] A R .
SRR | B . C
'] k! . lnr j\ ,iL
@ s



©

MONITOR NUMBER TWO MODULE (300-1577)

"

- ,“w"‘m@cvwmvv

HOMIYOR WO.8 €9 _

il

w08
e, A “'w «-m-mt““,»ff'“

mwm
c;mﬂs:

i
L oy

“'ﬂ::}"
o fcny ommmfemy <
% B g

T

S, e

091

T

ﬂwmw

U% .

s S

e

memmmummlmﬂwmmu

ezl

E IR — ﬂ‘ KL W;ﬂﬂﬁ "f‘“““'“
o

P e e W L aw
h\mumxm\wmulwuk ﬁ j&'m;

wm.-mnnmma}

St

S

o

‘u i £ hmumllmn.mmmmﬂ» ”;‘
[ 6w mw{'m

LI

B s U T

B
i

emmmm&ﬂ jrtian

[ .m{“

Ma § iy

i “MM\‘FMM..“ ‘‘‘‘‘

L R———

o]
Ll o

T | - @

AT
uunn){. purts

mm—

Y

“ ot )
e

+d mfuw mﬁ'“"
e

‘}h enay

e 8
e O i

EPMJ

t.n‘ 1
ha?

‘l o

0389

2
P
F7A0

’W ey

W e gt

P

AT

MOy,

LY.
waed

‘ M BTN

sty t b or Tw
weirolytg (47 wm:s,y
rodytic (2.2 MG

Eitile

Byt C @,

')9 Wit} _
4 Capacitor, Elactrobylic (8.8 01d

P {6 Vol

ror {14 Yokl 3§ W)

@ "I“}“H‘Jt:'i Oireutt, Hmtm;
@ nelicator (Had}
2 fm»a:;ur:g::nmrm Lomrmg

Transigton Supnal

£ P wmw by {35 Magohm) -
¥ Wi:z 3 (2 HH} e, H 2 Wait)
} ‘ e «H nn @ W)

M"" »‘ Wt}
i, 9D Wit ‘}'
w'wmw
18 Wait)

T

-

AN

e
oo
L
e
&
LE
’,
i
.
u
W
e
AN
@
v
da



fL‘l‘ “m ‘tl . mE"

Dode, Lener (5.
Lhode, Lener (B
ode, Lenar (13 Voll,

' OVERSPEED MODULE (300-1575)

i)
l!“'

? mmnmmu
p——

W m;;

e

(ﬂ;»ﬂwu—il‘lﬂmm
ﬁ?t @

}-—»

J

14

I S

)

e, @)

REY

——— ﬂ! B

i
g i
¥, b2
L CR P R———————
] |
o ——

I ij‘ iﬁrh o Yo mE 4 aw "

*

)
&) "

. ]

S gl o

F ”.,.n. el
isaituissipimioid <

v'wnﬁawgp ’ -
o &l
300-1578 b g,

OVERSPEED | e
- Gl

s

T

om0

,» sy

L

T

ud!

*, €6 |

ummullu

Fr — j‘|)

sz mamasmecl m Ma';»

p———— mmj&)\
i Fumsan

% WG

“E ﬁ]l

44:’::&@! O o |

\lmmuj;ﬂi‘ilmm:l, -, ¥ o
B8

| &

m P . ummi{ mmn i i
ﬁ o lﬁii 1 k:‘“‘;::e:::.m —
) ,
sy i “‘!m.‘.m,um]i ey L |
ey p—
i
| 3 S T

%ﬂ&ﬂih g‘m

i

i 14 i

B AT
DESCRIPTION

(L“nﬂ'l \l)

meitor, Electrobyiic ($.8
11‘!1 Wl 3]
«l“.«ﬂm;aam‘ itoe, Sorpenic (22§

DOG Wolt)

Wor, Toestslum (47 b,
i)
g {858
00,000 Watt)

Sl \

Jfed.,

V“M

1 Vol dl(”@ B
@ Woll, 400 W)

A0 BAW)

18

ﬁl!ﬁ

.94,
B 39
Ay 351
R11.13

0! (’ﬂ

T L"Mltol LTV
4 it )

4,67 SRR IM» i1 L4

j? 1
W bfbd 1 1
bbb 4
1-1’)()4&«' “H 4

DEBCHIPTION

hsede {6000 Vit

: mn *H"”w‘nhum
f ‘Mm %»"’V‘»’&H)




W,

o - Y

ﬁmm DISCONNECT MODULE (300-1574)

R TR . " o ” CE0 1T
o I ) o ' @@ (,EEL.M me%gmimmmmuw i
" ln-lmmlm
'z"ﬂ"'!: T mmu{m M‘Tl-m- N
AT o €O tna

i tweori
el

- (i "y E— a ﬂ &
i ‘ L i % Bt
& ,,.,:{mmmmmm Q) .

s o , i _ }M. 24 .
. ) W ‘ . ~ Lﬁ::"’" e
v ) . Y s L o . 9
A : o e —l
- S S L SN

£ ?

g ’
)
QJ‘ ] aE’ 14

Rtz
. )

i
| "—— o rzi m b

ponll

Losini fos]

[ Iw & - , .
; | I b )
.‘ TN ==
ol Lo Lo L S
i s o

v
N

] Qy M
g:ixm.mnh wo? _L 13313

VE e BB b

Cnmnmmul Y
LIS

i

Y b
sar )

™ wi

e

'R y |

i

. ?\
i

g{‘::i’r““y

Mg

WIM I 4 i FINER
ey M.

LT
E SO IR TICNM

\ 157 8 1 bbodute, Start Disconnaet
" \; : {Complote)
K 12,9\ HEE-EA 1 3 Gepecilor, Bloctrobytio (8.8 dMid.,
‘ AN Vi)
0 A - R E-LIGEH o Copacitor, Ventaluens { 47-Mid.) ,
&5 3560059 1 twammr h!mumymﬂz 2 M)
355 1 ot 1 wpostion {1 Mid)

BRI

Wl

T AETO004 1 Indes g m,ruml

‘ unmm M h“.:n {1 t1s!

102 JET D01 T Integrated i ml HE s,

A ‘ : # Lenput, mnd i

Y ST D i \!n tasraitaed Coizoait f‘,mnfl M)

2 SEL-C0T T Trangistos, Sigon

‘ : R X JE0-04 18 T Feadntor (80,000-COhm, 178 Watl)
: S HAAR SHO-CEAG S Foodetor (HLOG0-Chm, 172 Wait)

R E T 11 .

e, 8 BEG-Oa 2 Flasisior (30,000 Lo, 148 Watt)

RY ) 35{)~»~M iﬁ 4] ﬂﬁmmm( L00-Ohm, 172 Watt)

o by %

10,35 w it}
B4 1
i 4




1}

HO..

e 2] n@m&%

*F
&
P
¥
&
»
’

PART
ND.

2431 BY
21T
BEB-00A2
A50-0018
1»«15 “i 3”:%‘)
BT 0008

&5

BET 017
57 Kﬂﬁ
33“
UARR

Ty,
USED

; .J i ' h b i
‘ £ amiLR o I

oy P

wB

iy

ol
-

s

i

®

Vi wn\‘

s

s

i mv 1 ‘E‘a
po sy sl B
[ H
b - %

iy
TR ) o

(] 3 o

)

[ Y

M" 1P

R

S—

U«M\

sy

g nl

N—

oo

R

k]
ﬂ‘m “u”m“"n, wﬂi

— .

|
]‘ Pl
i ‘}Qﬂuulm\mlmuuu:lﬂn Aot

T .

12
.1 .
o {“‘{m ™

a

3.7...‘.5.‘.‘“.mmu }
s =
” i
i | ..,.mm....,.mm]

[ \,4- g 'll f
)/
[134] ,Ww,,; y

= st

e

o

My

Wmuh 3&

M aummsatiapil

4 v
L———

e 0 ‘
0

M.uaJW ol

gl
ﬁ’wmmmnmnnmq
b )

y ‘Wu:mnnp.l i) Jllﬂ!

ey
DESCRIPTION

it Toy

1er, 7o
b Yeit)

Tt

riadun (67 lihwlm*

metior {47 .,

Volt)
Lang, bn
Lonrag, bl
b,
it
Do, o

h

digsaterr F

LU rap e )
e, (R}

redicmtan (Clrien)
9, Loner - 5.2 Yolt
wnpr « B.8 Voit

Lsige, Lenbr « 5 Vol
Roctifior, Dode « 400 Yoll

A0 A

Intograted Siroul, Gountor

mm@ rmmﬁ Cire

i, Timing

2

i

R91,99,96

B
14,15
Ml ‘\v

WY
&I :ti‘?n

:;i,‘a“w\ﬁ)

g h VLMM.%.D 1

P
175

o iy
it ‘*wi‘.xiw‘&r‘w{? RS

PART
BESCRITION

T, XZ H‘mxt‘t
W, Mag Watl)
SR W
'W 2 Wit}
- Ui, 178 Wait)
iy, 102 Wiatt)
Penintor {10,000 Ohen, ‘W'J" At }

P LM vy,

oy 0’ 'H" TIO0-Cien, 1/ Watl)
G0-C3m, 1732 Walt)
l“iwﬁxzisifﬂi’l@;»ﬁ' 1[1‘5» SO, 177 Wall)
Pt or (1,000 wﬂ“eme 78 Wt
Capaciior, Bl
(é} 6 LY T '%!'

o

‘l“‘ ;”

i
-




